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1. General Information
1.1. EUT Description

Product Name UHD751-P

Trade Name Vestel

Model No. UHD751-P

Frequency Range/ |IEEE 802.11a/ 5180~5240MHz / 4 Channels

Channel Number

IEEE 802.11n (20MHz) [5260~5320MHz / 4 Channels
5500~5700MHz / 11 Channels

IEEE 802.11n (40MHz) [5190~5230MHz / 2 Channels
5270~5310MHz / 2 Channels
5510~5670MHz / 5 Channels

Type of Modulation

IEEE 802.11a/n

Orthogonal Frequency Division Multiplexing (OFDM)

Data Speed IEEE 802.11a 6, 9,12,18, 24, 36, 48, 54Mbps
IEEE 802.11n Support a subset of the combination of Gl,
MCS 0~MCS 15 and bandwidth defined in 802.11n
HW version MB120DS

Antenna Information

Antenna Type

PIFA Antenna

Antenna Gain

5G low band-Antenna 0: 6.75 dBi
5G low band-Antenna 1: 6.50 dBi
5G medium band-Antenna 0: 7.00 dBi

5G medium band-Antenna 1: 7.50 dBi

Accessories Information

Power Plugs 1 Set
IR Extender 1 Set
Tripod 1 Set
Remote Control 1 Set
Battery 1 Set
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IEEE 802.11n
NCBPS NDBPS Data Rate(Mb/S)
MCS _
Modulation R Ngpscs 800ns Gl 400ns Gl
Index 20MHz | 40MHz | 20MHz | 40MHz
20MHz | 40MHz | 20MHz | 40MHz
0 BPSK 1/2 1 52 108 26 54 6.5 135 7.2 15.0
1 QPSK 1/2 2 104 216 52 108 13.0 27.0 14.4 30.0
2 QPSK 3/4 2 104 216 78 162 19.5 40.5 21.7 45.0
3 16-QAM 1/2 4 208 432 104 216 26.0 54.0 28.9 60.0
4 16-QAM 3/4 4 208 432 156 324 39.0 81.0 43.3 90.0
5 64-QAM 2/3 6 312 648 208 432 52.0 108.0 57.8 120.0
6 64-QAM 3/4 6 312 648 234 486 58.5 121.5 65.0 135.0
7 64-QAM 5/6 6 312 648 260 540 65.0 135.0 72.2 150.0

Note 1: Support of 400ns Gl is optional on transmit and receive.

Table 1 — MCS parameters for TX Antenna number = 1

Nceps Npeps Data Rate(Mb/s)
MCS )
Modulation| R |Ngpscs 800ns Gl 400ns Gl
Index 20MHz | 40MHz | 20MHz | 40MHz
20MHz | 40MHz | 20MHz | 40MHz
8 BPSK 1/2 1 104 216 52 108 13.0 27.0 14.4 30.0
9 QPSK 1/2 2 208 432 104 216 26.0 54.0 28.9 60.0
10 QPSK 3/4 2 208 432 156 324 39.0 81.0 43.3 90.0
11 16-QAM 1/2 4 416 864 208 432 52.0 108.0 57.8 120.0
12 16-QAM 3/4 4 416 864 312 648 78.0 162.0 86.7 180.0
13 64-QAM 2/3 6 624 1296 416 864 104.0 216.0 115.6 240.0
14 64-QAM 3/4 6 624 1296 468 972 117.0 243.0 130.0 270.0
15 64-QAM 5/6 6 624 1296 520 1080 130.0 270.0 144.4 300.0

Note 1: Support of 400ns Gl is optional on transmit and receive.

Table 2 — MCS parameters for TX Antenna number = 2

Symbol Explanation

R Code rate

Ngpsc Number of coded bits per single carrier
Nceps Number of coded bits per symbol
Npgps Number of data bits per symbol

Gl guard interval
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IEEE 802.11a & IEEE 802.11n (20MHz)

Working Frequency of Each Channel

Channel | Frequency | Channel | Frequency | Channel | Frequency | Channel | Frequency
36 5180 MHz 40 5200 MHz 44 5220 MHz 48 5240 MHz
52 5260 MHz 56 5280 MHz 60 5300 MHz 64 5320 MHz
100 5500 MHz 104 5520 MHz 108 5540 MHz 112 5560 MHz
116 5580 MHz 120 5600 MHz 124 5620 MHz 128 5640 MHz
132 5660 MHz 136 5680 MHz 140 5700 MHz
|IEEE 802.11n (40MHz)
Working Frequency of Each Channel
Channel | Frequency Channel | Frequency | Channel | Frequency | Channel | Frequency
38 5190 MHz 46 5230 MHz 54 5270 MHz 62 5310 MHz
102 5510 MHz 110 5550 MHz 118 5590 MHz 126 5630 MHz
134 5670 MHz
Note:

1. This device is a UHD751-P including 2.4GHz b/g/n (2x2), BT2.0, BT4.0 and 5GHz a/n (2x2)
transmitting and receiving function.
2. Regards to the frequency band operation; the lowest ~ middle and highest frequency of channel

were selected to perform the test, and then shown on this report.
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1.2. Test Mode

DEKRA has verified the construction and function in typical operation. The preliminary tests

were performed in different data rate, and to find the worst condition, which was shown in this

test report. The following table is the final test mode.

TX Mode 1: Tx_SISO Mode
Mode 2: Tx_MIMO Mode
Test Items Modulation Channel Antenna Result
Conducted Emission 11n (40MHz) 38/54/110 0+1 Complies
99% & 20dB Bandwidth a 36/44/48 0/1 Complies
11n (20MHz) 52/60/64 0/1 Complies
11n (40MHz) 100/116/140 0/1 Complies
Peak Transmit Output a 36/44/48 0/1 Complies
11n (20MHz) 52/60/64 0+1 Complies
11n (40MHz) 100/116/140 0+1 Complies
Peak Power Spectrum a 36/44/48 0/1 Complies
Density 11n (20MH2z) 52/60/64 0+1 Complies
11n (40MHz) 100/116/140 0+1 Complies
Radiated Emission a 36/44/48 0+1 Complies
11n (20MHz) 52/60/64 0+1 Complies
11n (40MHz) 100/116/140 0+1 Complies
Band Edge a 36/44/48 0+1 Complies
11n (20MHz) 52/60/64 0+1 Complies
11n (40MHz) 100/116/140 0+1 Complies
Frequency Stability a 36/44/48 0/1 Complies
11n (20MHz) 52/60/64 0/1 Complies
11n (40MHz) 100/116/140 0/1 Complies
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1.3. System Details
The types for all equipment, plus descriptions of all cables used in the tested system
(including inserted cards) are:
Product Manufacturer |Model No. Serial No. FCC ID |Power Cord
1 |Notebook PC [ASUS X522EP E5NOCV043264/DoC Non-Shielded, 1.8m,
197 one ferrite core bonded
1.4. Configuration of tested System
Connection Diagram
EUT
A
Notebook PC
(1)
Signal Cable Type Signal cable Description

A |USB Cable Non-Shielded, 3m
1.5. EUT Exercise Software

1 |Setup the EUT as shown in Section 1.4.

2 |[Execute the test program “MTool_2.0.2.1.exe”.

3 |Configure the test mode, the test channel, and the data rate.

4 |Press “Start TX" to start the continuous transmitting.

5 |Verify that the EUT works properly.

Page: 10 of 476



Report No : 1770382R-RFUSP49Vv00

D DEKRA

1.6.

Test Facility
Ambient conditions in the laboratory:
Required )
Iltems Test Item Actual Test Site
(IEC 68-1)
Temperature (°C) 15-35 20°C
FCC PART 15 E 15.407
Humidity (%RH) o 25-75 50%RH 3
Conducted Emission
Barometric pressure (mbar) 860 - 1060 |950-1000
Temperature (°C) 15-35 25°C
— FCC PART 15 E 15.407
Humidity (%oRH) ) 25-75 45%RH 3
99% & DTS Bandwidth
Barometric pressure (mbar) 860 - 1060 [950-1000
Temperature (°C) 15-35 25°C
— FCC PART 15 E 15.407
Humidity (%oRH) . 25-75 65%RH 3
Peak Transmit Power
Barometric pressure (mbar) 860 -1060 [950-1000
Temperature (°C) FCC PART 15 E 15.407 15-35 25°C
Humidity (%RH) Peak Power Spectrum 25-75 45%RH 3
Barometric pressure (mbar) |Density 860 -1060 [950-1000
Temperature (°C) 15-35 25°C
— FCC PART 15 E 15.407
Humidity (%oRH) ) o 25-75 45%RH 2
Radiated Emission
Barometric pressure (mbar) 860 - 1060 [950-1000
Temperature (°C) 15-35 25°C
— FCC PART 15 E 15.407
Humidity (%oRH) 25-75 45%RH 2
Band Edge
Barometric pressure (mbar) 860 - 1060 |950-1000
Temperature (°C) 15-35 25°C
— FCC PART 15 E 15.407
Humidity (%oRH) - 25-75 45%RH 3
Frequency Stability
Barometric pressure (mbar) 860 - 1060 [950-1000

Note: Test Site information refers to Laboratory Information.
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Laboratory Information

The related certificate for our laboratories about the test site and management system can be downloaded from
DEKRA Testing and Certification Co., Ltd. Web Site :

http://www.dekra.com.tw/english/about/certificates.aspx?bval=5

The address and introduction of DEKRA Testing and Certification Co., Ltd. laboratories can be founded in our

Web site : http://www.dekra.com.tw/index_en.aspx

If you have any comments, Please don'’t hesitate to contact us. Our test sites as below:
1 No. 75-2, 3rd Lin, WangYe Keng, Yonghxing Tsuen, Qionglin Shiang, Hsinchu County 307, Taiwan (R.O.C.)
TEL:+886-3-592-8858 / FAX:+886-3-592-8859 E-Malil : info.tw@dekra.com
2 No.372, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County 31061, Taiwan
TEL: +886-3-582-8001 / FAX: +886-3-582-8958 E-Mail : info.tw@dekra.com
3 No0.372-2, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County 31061, Taiwan
TEL: +886-3-582-8001 / FAX: +886-3-582-8958 E-Mail : info.tw@dekra.com
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2. Conducted Emission

2.1. Test Equipment

The following test equipment are used during the test:

Conducted Emission / SR2-H

Instrument Manufacturer Model No. Serial No Next Cal. Date
Artificial Mains Network |R&S ENV4200 848411/010 2018/02/05
LISN R&S ENV216 100092 2017/08/16
Test Receiver R&S ESCS 30 836858/022 2018/01/14

Note: All equipment that need to calibrate are with calibration period of 1 year.

2.2. Test Setup

Shielding Room

== \/ertical Reference Ground Plane Test Receiver

40 cm—» ELL] | |
o AE I g0

N
> Horizontal Ground Reference Plane ==’
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2.3.

2.4,

2.5.

2.6.

Limits
FCC Part 15 Subpart C Paragraph 15.207 Limits (dBuV)
Frequency
QP AV
MHz
0.15-0.50 66 - 56 56 - 46
0.50-5.0 56 46
5.0-30 60 50

Remark: In the above table, the tighter limit applies at the band edges.

Test Procedure

The EUT was setup according to ANSI C63.10:2013. The EUT was placed on a platform of
nominal size, 1 m by 1.5 m, raised 80 cm above the conducting ground plane. The vertical
conducting plane was located 40 cm to the rear of the EUT. All other surfaces of EUT were at
least 80 cm from any other grounded conducting surface. The EUT and simulators are
connected to the main power through a line impedance stabilization network (LISN). The
LISN provides a 50 ohm /50uH coupling impedance for the measuring equipment. The
peripheral devices are also connected to the main power through a LISN. (Please refer to the
block diagram of the test setup and photographs.)

Each current-carrying conductor of the EUT power cord, except the ground (safety) conductor,
was individually connected through a LISN to the input power source.

The excess length of the power cord between the EUT and the LISN receptacle were folded
back and forth at the center of the lead to form a bundle not exceeding 40 cm in length.
Conducted emissions were investigated over the frequency range from 0.15MHz to 30MHz
using a receiver bandwidth of 9 kHz.

Test Specification

According to FCC Part 15 Subpart C Paragraph 15.207: 2015

Uncertainty

The measurement uncertainty is defined as + 2.26 dB.
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2.7. Test Result

Site : SR2-H Time : 2017/08/09
Limit : CISPR_A 00M_QP Margin : 10
Probe : SR2 LISN(16A)-6 0712 - Linel Power : AC 120V/60Hz
EUT : UHD751-P Note : Mode 2: Tx_MIMO Mode_802.11n(40M)_5190MHz
S0
&00]
I
700
|
600
o s00-
- 200
200
100
0o
0.150 Feeguenes O 10600 20000 20,000
Frequency | Correct Factor | Reading Level | Measure Level | Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV) (dB) (dBuV)
1 0.173 9.753 45.880 55.633 -23.367 79.000f QUASIPEAK
2 0.173 9.753 25.240 34.993 -31.007 66.000 AVERAGE
3 0.205 9.750 40.040 49.790 -29.210 79.000f QUASIPEAK
4 0.205 9.750 30.070 39.820 -26.180 66.000 AVERAGE
5 0.384 9.732 30.910 40.642 -38.358 79.000f QUASIPEAK
6 0.384 9.732 30.310 40.042 -25.958 66.000 AVERAGE
7 0.611 9.748 21.460 31.209 -41.791 73.000] QUASIPEAK
8 0.611 9.748 7.060 16.809 -43.191 60.000 AVERAGE
9 1.904 9.856 18.820 28.676 -44.324 73.000f QUASIPEAK
10 1.904 9.856 14.490 24.346 -35.654 60.000 AVERAGE
11 8.775 10.079 32.190 42.269 -30.731 73.000 QUASIPEAK
12| * 8.775 10.079 26.750 36.829 -23.171 60.000 AVERAGE
Note:

1. All Reading Levels are Quasi-Peak and average value.
2."*" means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor.
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Site : SR2-H Time : 2017/08/09
Limit : CISPR_A 00M_QP Margin : 10
Probe : SR2 LISN(16A)-6 0712 - Line2 Power : AC 120V/60Hz
EUT : UHD751-P Note : Mode 2: Tx_MIMO Mode_802.11n(40M)_5190MHz
S0
&00]
I
700
|
600
o s00-
- 200
200
100
0o
0.150 Feeuenes G, 10600 20000 20,000
Frequency | Correct Factor | Reading Level | Measure Level | Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV) (dB) (dBuV)
1 0.162 9.754 44.900 54.654 -24.346 79.000f QUASIPEAK
2 0.162 9.754 23.640 33.394 -32.606 66.000 AVERAGE
3 0.201 9.751 43.090 52.841 -26.159 79.000f QUASIPEAK
4] * 0.201 9.751 36.690 46.441 -19.559 66.000 AVERAGE
5 0.384 9.750 31.010 40.760 -38.240 79.000f QUASIPEAK
6 0.384 9.750 30.310 40.060 -25.940 66.000 AVERAGE
7 0.607 9.761 22.230 31.991 -41.009 73.000f QUASIPEAK
8 0.607 9.761 13.050 22.811 -37.189 60.000 AVERAGE
9 5.806 9.905 28.600 38.505 -34.495 73.000] QUASIPEAK
10 5.806 9.905 21.610 31.515 -28.485 60.000 AVERAGE
11 11.209 10.189 29.130 39.319 -33.681 73.000 QUASIPEAK
12 11.209 10.189 22.830 33.019 -26.981 60.000 AVERAGE
Note:

1. All Reading Levels are Quasi-Peak and average value.
2."*" means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor.
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Site : SR2-H Time : 2017/08/09
Limit : CISPR_A 00M_QP Margin : 10
Probe : SR2 LISN(16A)-6 0712 - Linel Power : AC 120V/60Hz
EUT : UHD751-P Note : Mode 2: Tx_MIMO Mode_802.11n(40M)_5270MHz
S0
&00]
I
700
|
600
o s00-
- 200
200
100
0o
0.150 Feeuenes G, 10600 20000 20,000
Frequency | Correct Factor | Reading Level | Measure Level | Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV) (dB) (dBuV)
1 0.166 9.753 44.330 54.083 -24.917 79.000f QUASIPEAK
2 0.166 9.753 33.460 43.213 -22.787 66.000 AVERAGE
3 0.201 9.750 42.830 52.580 -26.420 79.000f QUASIPEAK
4] * 0.201 9.750 33.560 43.310 -22.690 66.000 AVERAGE
5 0.384 9.732 30.770 40.502 -38.498 79.000f QUASIPEAK
6 0.384 9.732 30.380 40.112 -25.888 66.000 AVERAGE
7 3.322 9.900 20.560 30.460 -42.540 73.000] QUASIPEAK
8 3.322 9.900 7.260 17.160 -42.840 60.000 AVERAGE
9 5.263 9.933 25.980 35.913 -37.087 73.000] QUASIPEAK
10 5.263 9.933 18.100 28.033 -31.967 60.000 AVERAGE
11 8.763 10.079 30.130 40.208 -32.792 73.000 QUASIPEAK
12 8.763 10.079 17.890 27.968 -32.032 60.000 AVERAGE
Note:

1. All Reading Levels are Quasi-Peak and average value.
2."*" means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor.
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Site : SR2-H Time : 2017/08/09
Limit : CISPR_A 00M_QP Margin : 10
Probe : SR2 LISN(16A)-6 0712 - Line2 Power : AC 120V/60Hz
EUT : UHD751-P Note : Mode 2: Tx_MIMO Mode_802.11n(40M)_5270MHz
S0
&00]
I
700
|
600
o s00-
- 200
200
100
0o
0.150 Feeuenes O, 10600 20000 20,000
Frequency | Correct Factor | Reading Level | Measure Level | Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV) (dB) (dBuV)
1 0.173 9.753 45.800 55.553 -23.447 79.000f QUASIPEAK
2 0.173 9.753 29.390 39.143 -26.857 66.000 AVERAGE
3 0.201 9.751 43.010 52.761 -26.239 79.000f QUASIPEAK
4] * 0.201 9.751 37.680 47.431 -18.569 66.000 AVERAGE
5 0.380 9.750 28.330 38.080 -40.920 79.000f QUASIPEAK
6 0.380 9.750 26.980 36.730 -29.270 66.000 AVERAGE
7 1.681 9.840 21.840 31.680 -41.320 73.000f QUASIPEAK
8 1.681 9.840 19.270 29.110 -30.890 60.000 AVERAGE
9 5.802 9.905 27.850 37.755 -35.245 73.000] QUASIPEAK
10 5.802 9.905 20.590 30.495 -29.505 60.000 AVERAGE
11 8.904 10.086 29.760 39.846 -33.154 73.000 QUASIPEAK
12 8.904 10.086 20.780 30.866 -29.134 60.000 AVERAGE
Note:

1. All Reading Levels are Quasi-Peak and average value.
2."*" means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor.
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Site : SR2-H Time : 2017/08/09
Limit : CISPR_A 00M_QP Margin : 10
Probe : SR2 LISN(16A)-6 0712 - Linel Power : AC 120V/60Hz
EUT : UHD751-P Note : Mode 2: Tx_MIMO Mode_802.11n(40M)_5550MHz
S0
&00]
700 - |
60.0 - |
o s00-
- 200
200
100
0o
0.150 oo o) 10000 20000 20000
Frequency | Correct Factor | Reading Level | Measure Level | Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV) (dB) (dBuV)
1] * 0.158 9.751 46.200 55.951 -23.049 79.000f QUASIPEAK
2 0.158 9.751 21.700 31.451 -34.549 66.000 AVERAGE
3 0.201 9.750 42.930 52.680 -26.320 79.000f QUASIPEAK
4 0.201 9.750 30.570 40.320 -25.680 66.000 AVERAGE
5 0.384 9.732 30.750 40.482 -38.518 79.000f QUASIPEAK
6 0.384 9.732 30.380 40.112 -25.888 66.000 AVERAGE
7 0.607 9.748 22.410 32.158 -40.842 73.000f QUASIPEAK
8 0.607 9.748 13.050 22.798 -37.202 60.000 AVERAGE
9 3.322 9.900 21.020 30.920 -42.080 73.000] QUASIPEAK
10 3.322 9.900 13.050 22.950 -37.050 60.000 AVERAGE
11 11.205 10.152 30.360 40.512 -32.488 73.000 QUASIPEAK
12 11.205 10.152 25.400 35.552 -24.448 60.000 AVERAGE
Note:

1. All Reading Levels are Quasi-Peak and average value.
2."*" means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor.
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Site : SR2-H Time : 2017/08/09
Limit : CISPR_A 00M_QP Margin : 10
Probe : SR2 LISN(16A)-6 0712 - Line2 Power : AC 120V/60Hz
EUT : UHD751-P Note : Mode 2: Tx_MIMO Mode_802.11n(40M)_5550MHz
S0
&00]
700 - |
60.0 - |
o s00-
- 200
200
100
0o
0.150 oo o) 10000 20000 20000
Frequency | Correct Factor | Reading Level | Measure Level | Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV) (dB) (dBuV)
1 0.173 9.753 45.630 55.383 -23.617 79.000f QUASIPEAK
2 0.173 9.753 29.070 38.823 -27.177 66.000 AVERAGE
3 0.201 9.751 42.910 52.661 -26.339 79.000f QUASIPEAK
4 0.201 9.751 29.310 39.061 -26.939 66.000 AVERAGE
5 0.384 9.750 31.150 40.900 -38.100 79.000f QUASIPEAK
6 0.384 9.750 30.520 40.270 -25.730 66.000 AVERAGE
7 1.459 9.834 20.930 30.764 -42.236 73.000] QUASIPEAK
8 1.459 9.834 18.400 28.234 -31.766 60.000 AVERAGE
9 5.830 9.907 25.260 35.167 -37.833 73.000] QUASIPEAK
10 5.830 9.907 16.800 26.707 -33.293 60.000 AVERAGE
11 9.584 10.125 32.570 42.696 -30.304 73.000 QUASIPEAK
12| * 9.584 10.125 29.080 39.206 -20.794 60.000 AVERAGE
Note:

1. All Reading Levels are Quasi-Peak and average value.
2."*" means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor.
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3. 99% & 26dB & DTS Bandwidth

3.1. Test Equipment

The following test equipment are used during the radiated emission tests:

99% & 26dB & DTS Bandwidth / SR10-H
Instrument Manufacturer |Model No. |[Serial No Next Cal. Date

Spectrum Analyzer Agilent N9010A US47140172 |2017/08/08
Note: All equipment that need to calibrate are with calibration period of 1 year.

3.2. Test Setup

Spectrum Analyzer

=
oo

EUT

B
LL21

Non-Conducted
Table

w=p (Ground Reference Plang -t

3.3. Limits

99% Bandwidth : No Required
6dB Bandwidth = 500KHz,only for 5725MHz to 5850MHz

3.4. Test Procedure

99% & 26dB Bandwidth :
The EUT was tested according to U-NII test procedure of KDB 789033 D02 v01r04.

Set RBW 1% of the emission bandwidth, VBW equal to 3 times the RBW.

DTS Bandwidth :
Set RBW = 100KHz, VBW = 3xRBW, Sweep time=Auto, Set Peak detector.

3.5. Uncertainty

The measurement uncertainty is defined as +150Hz
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3.6. Test Result
Product UHD751-P
Test Item 99% & 26dB Bandwidth
Test Mode Mode 1: Tx_ SISO Mode
Date of Test 2017/03/24 Test Site SR10-H
IEEE 802.11a (ANT 0)
Frequency 99% Bandwidth | 26dB Bandwidth Limit
Channel No.
(MH2z) (MH2z) (MHz) (MH2)
36 5180 16.759 19.580 -
44 5220 16.799 19.510 -
48 5240 16.878 19.540 -

Channel 36 (5180MHz)

71 Agilent Spectrum Analyzer - Occupied BW

X | soe | | AC | SENSE:INT| | ALIGNAUTO — |05:48:27 PM Mar 24, 2017
[Center Freq 5.180000000 GHz | CenterFreq: 5180000000 GHz Radio Std: None Freq/ Channel
Input: RF Trig: Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 30 dB Ext Gain: -2.50 dB Radio Device: BTS
10 dBidiv Ref 20 dBm
Log
10 Center Freq
0 I Tt it 2 PO VR 5.180000000 GHz
-20
-40
50
60
70
CF Step
Center 5.18 GHz Span 40 MHz||, 4000000z
Res BW 510 kHz #VBW 1.5 MHz Sweep 1.333 ms||——
Occupied Bandwidth Total Power 17.07 dBm
16.759 MHz
Transmit Freq Error -1254 Hz OBW Power 99.00 %
x dB Bandwidth 19.58 MHz x dB -26.00 dB

IMSG

STATUS
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D DEKRA

Channel 44 (5220MHz)

1 Agilent Spectrum Analyzer - Occupied BW

| soe | | [ AC | SENSE:INT] | ALIGNAUTO  |05:47:18 PM Mar 24, 2017
ICenter Freq 5.220000000 GHz | CenterFreq: 5220000000 GHz Radio Std: None Freq/Channel
| Input: RF Trig: Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 30 dB Ext Gain: -2.50 dB Radio Device: BTS
10 dBidiv Ref 20 dBm
Log
10 Center Freq
0 BN R i T VWP PV . 5.220000000 GHz
220 F \
230 4 } \. [
% i
50
-60
70
CF Step
Center 5.22 GHz Span 40 MHz||, 4000000 WHz
Res BW 510 kHz #VBW 1.5 MHz Sweep 1.333 ms|
Occupied Bandwidth Total Power 16.50 dBm
16.799 MHz
Transmit Freq Error -43530 Hz OBW Power 99.00 %
x dB Bandwidth 19.51 NMHz x dB -26.00 dB

IMSG

STATUS
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Channel 48 (5240MHz)

1 Agilent Spectrum Analyzer - Occupied BW
! | soe | | | AC | SENSE:INT| | ALIGNAUTO  |05:49:25 PM Mar 24, 2017
[Center Freq 5.240000000 GHz | CenterFreq: 5.240000000 GHz Radio Std: None Freq/ Channel
! Input: RF (] Trig: Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 30 dB Ext Gain: -2.50 dB Radio Device: BTS

10 dBidiv Ref 20 dBm

Log
10 CenterFreq
0 s L S A At | i h 5.240000000 GHz

. / N

:mwww I

-40

50
-60
70
CF Step
Center 5.24 GHz Span 40 MHz||, 4000000 WHz
Res BW 510 kHz #VBW 1.5 MHz Sweep 1.333 ms|
Occupied Bandwidth Total Power 16.99 dBm
16.878 MHz
Transmit Freq Error 22.143 kHz OBW Power 99.00 %
x dB Bandwidth 19.54 MHz x dB -26.00 dB
IMSG STATUS
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Product UHD751-P
Test Item 99% & 26dB Bandwidth
Test Mode Mode 1: Tx_SISO Mode
Date of Test 2017/03/24 Test Site SR10-H
IEEE 802.11a (ANT 1)
Channel No. Frequency 99% Bandwidth | 26dB Bandwidth Limit
(MH2) (MHz) (MH2z) (MH2z2)
36 5180 16.746 19.640 -
44 5220 16.811 19.680 -
48 5240 16.784 19.750 -

Channel 36 (5180MHZz)

I Agilent Spectrum Analyzer - Occupied BW

¢ | soe | | AC | SENSE:INT| | ALIGNAUTO  |05:52:56 PM Mar 24, 2017
[Center Freq 5.180000000 GHz | Center Freg: 5.180000000 GHz Radio Std: None Freq/Channel
Input: RF Trig: Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 30 dB Ext Gain: -2.50 dB Radio Device: BTS
10 dBidiv Ref 20 dBm
Log
10 CenterFreq
0 P PO P s i VT ORI 5.180000000 GHz
-10 f{
-20
-40
50
60
70
CF Step
Center 5.18 GHz Span 40 MHz|[, 4000000z
Res BW 510 kHz #VBW 1.5 MHz Sweep 1.333 ms|[——
Occupied Bandwidth Total Power 16.81 dBm
16.746 MHz
Transmit Freq Error 25.239 kHz OBW Power 99.00 %
x dB Bandwidth 19.64 MHz x dB -26.00 dB

IMSG

STATUS
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Channel 44 (5220MHz)

1 Agilent Spectrum Analyzer - Occupied BW

| soe | | [ AC | SENSE:INT] | ALIGNAUTO  |05:54:00 PM Mar 24, 2017
[Center Freq 5.220000000 GHz | Center Freq: 5.220000000 GHz Radio Std: None Freq/ Channel
h Input: RF (] Trig: Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 30 dB Ext Gain: -2.50 dB Radio Device:BTS
10 dBldiv Ref 20 dBm
Log
10 CenterFreq
0 M WO L) i " VWP (PR VY 5.220000000 GHz,
-20 Jr R
30 PR I
-40
50
-60
70
CF Step
Center 5.22 GHz Span 40 MHz||, 4000000 WHz
Res BW 510 kHz #VBW 1.5 MHz Sweep 1.333 ms|
Occupied Bandwidth Total Power 16.29 dBm
16.811 MHz
Transmit Freq Error -15631 Hz OBW Power 99.00 %
x dB Bandwidth 19.68 MHz x dB -26.00 dB
IMSG STATUS
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D DEKRA

Channel 48 (5240MHz)

1 Agilent Spectrum Analyzer - Occupied BW

| soe | | [ AC | SENSE:NT] | ALIGNAUTO  |05:54:53 PM Mar 24, 2017
ICenter Freq 5.240000000 GHz | CenterFreq: 5240000000 GHz Radio Std: None Freq/Channel
| Input: RF Trig: Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 30 dB Ext Gain: -2.50 dB Radio Device:BTS
10 dBidiv Ref 20 dBm
Log
10 Center Freq
0 ¥, it o Y WAL \ 5.240000000 GHz
-20 f \
-30 I - Ui
e "WWMM
50
-60
70
CF Step
Center 5.24 GHz Span 40 MHz||, 4000000 WHz
Res BW 510 kHz #VBW 1.5 MHz Sweep 1.333 ms|
Occupied Bandwidth Total Power 16.61 dBm
16.784 MHz
Transmit Freq Error 8.693 kHz OBW Power 99.00 %
x dB Bandwidth 19.75 NHz x dB -26.00 dB

IMSG

STATUS
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Product UHD751-P
Test Item 99% & 26dB Bandwidth
Test Mode Mode 2: Tx_MIMO Mode
Date of Test 2017/03/24 Test Site SR10-H
IEEE 802.11n20 (ANT 0)
Frequency 99% Bandwidth | 26dB Bandwidth Limit
Channel No.
(MH2z) (MH2z) (MH2z) (MH2)
36 5180 17.737 19.830 -
44 5220 17.749 19.900 -
48 5240 17.757 19.930 -

Channel 36 (5180MHz)

71 Agilent Spectrum Analyzer - Occupied BW

| soe | | AC | SENSE:INT] ] ALIGNAUTO  |06:02:18 PM Mar 24, 2017
ICenter Freq 5.180000000 GHz | CenterFreq: 5.180000000 GHz Radio Std: None Freq/Channel
Input: RF Trig: Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 30 dB Ext Gain: -2.50 dB Radio Device: BTS
10 dBidiv Ref 20 dBm
Log
10 CenterFreq
0 f W 5.180000000 GHz
-10
-20 f \
. o M
50
-60
70
CF Step
Center 5.18 GHz Span 40 MHz|[, 4000000 1Hz
Res BW 510 kHz #/BW 1.5 MHz Sweep 1.333ms||——
Occupied Bandwidth Total Power 14.93 dBm
17.737 MHz
Transmit Freq Error 5.183 kHz OBW Power 99.00 %
x dB Bandwidth 19.83 NMHz x dB -26.00 dB

IMSG

STATUS
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D DEKRA

Channel 44 (5220MHz)

1 Agilent Spectrum Analyzer - Occupied BW

| soe | | [ AC | SENSE:INT] | ALIGNAUTO  |06:03:32 PM Mar 24, 2017
ICenter Freq 5.220000000 GHz | CenterFreq: 5220000000 GHz Radio Std: None Freq/Channel
| Input: RF Trig: Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 30 dB Ext Gain: -2.50 dB Radio Device:BTS
10 dBidiv Ref 20 dBm
Log
10 Center Freq
0 AN e 5.220000000 GHz
-20 , \
¥ Wi
-40
50
-60
70
CF Step
Center 5.22 GHz Span 40 MHz||, 4000000 WHz
Res BW 510 kHz #VBW 1.5 MHz Sweep 1.333 ms|
Occupied Bandwidth Total Power 14.35 dBm
17.749 MHz
Transmit Freq Error -690 Hz OBW Power 99.00 %
x dB Bandwidth 19.90 NMHz x dB -26.00 dB

IMSG

STATUS
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D DEKRA

Channel 48 (5240MHz)

1 Agilent Spectrum Analyzer - Occupied BW

| soe | | [ AC | SENSE:NT] | ALIGNAUTO  |06:04:15 PM Mar 24, 2017
ICenter Freq 5.240000000 GHz | CenterFreq: 5240000000 GHz Radio Std: None Freq/Channel
| Input: RF Trig: Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 30 dB Ext Gain: -2.50 dB Radio Device:BTS
10 dBidiv Ref 20 dBm
Log
10 Center Freq
i MW’WW-“"“:M 5.240000000 GHz
-20 f \.
¥ ]
50
-60
70
CF Step
Center 5.24 GHz Span 40 MHz||, 4000000 WHz
Res BW 510 kHz #VBW 1.5 MHz Sweep 1.333 ms|
Occupied Bandwidth Total Power 14.38 dBm
17.757 MHz
Transmit Freq Error 13.580 kHz OBW Power 99.00 %
x dB Bandwidth 19.93 NHz x dB -26.00 dB

IMSG

STATUS
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Product UHD751-P
Test Item 99% & 26dB Bandwidth
Test Mode Mode 2: Tx_MIMO Mode
Date of Test 2017/03/24 Test Site SR10-H
IEEE 802.11n20 (ANT 1)
Channel No. Frequency 99% Bandwidth | 26dB Bandwidth Limit
(MH2z) (MH2z) (MHz) (MH2)
36 5180 17.684 19.740 -
44 5220 17.696 19.850 -
48 5240 17.719 19.810 -

Channel 36 (5180MHz)

I Agilent Spectrum Analyzer - Occupied BW

50 Q

SENSE:INT|

[Center Freq 5.180000000 GHz

Input: RF
#IFGain:Low

Trig: Free Run
#Atten: 30 dB

| Center Freq: 5.180000000 GHz
Avg|Hold:>100/100
Ext Gain: -2.50 dB

ALIGNAUTO  |05:57:46 PM Mar 24, 2017

Radio Std: None

Radio Device: BTS

10 dBidiv

Ref 20 dBm

Log
10

Freq! Channel

30 11
-50
60
70
CF Step
Center 5.18 GHz Span 40 MHz||, 4000000 ';1'::
Res BW 510 kHz #/BW 1.5 MHz Sweep 1.333 ms|
Occupied Bandwidth Total Power 15.43 dBm
17.684 MHz
Transmit Freq Error 4348 Hz OBW Power 99.00 %
x dB Bandwidth 19.74 MHz x dB -26.00 dB

MSG STATUS
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Channel 44 (5220MHz)

1 Agilent Spectrum Analyzer - Occupied BW
! | soe | | | AC | SENSE:INT| | ALIGNAUTO  |05:59:07 PM Mar 24, 2017
[Center Freq 5.220000000 GHz | Center Freq: 5.220000000 GHz Radio Std: None Freq/ Channel
! Input: RF (] Trig: Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 30 dB Ext Gain: -2.50 dB Radio Device: BTS

10 dBidiv Ref 20 dBm
Log

10 CenterFreq

0 W 5.220000000 GHz
; / \

| h e

50
-60
70
CF Step
Center 5.22 GHz Span 40 MHz||, 4000000 WHz
Res BW 510 kHz #VBW 1.5 MHz Sweep 1.333 ms|
Occupied Bandwidth Total Power 15.14 dBm
17.696 MHz
Transmit Freq Error -1539 Hz OBW Power 99.00 %
x dB Bandwidth 19.85 MHz x dB -26.00 dB
IMSG STATUS
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>

DEKRA

Channel 48 (5240MHz)

1 Agilent Spectrum Analyzer - Occupied BW

| soe | | [ AC | SENSE:NT] | ALIGNAUTO  |06:00:03 PM Mar 24, 2017
[Center Freq 5.240000000 GHz | CenterFreq: 5.240000000 GHz Radio Std: None Freq/ Channel
h Input: RF Trig: Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 30 dB Ext Gain: -2.50 dB Radio Device: BTS
10 dBIdiv Ref 20 dBm
Log
10 CenterFreq
0 WMWN 5.240000000 GHz
230 l l’ 'l Il
-40
50
-60
70
CF Step
Center 5.24 GHz Span 40 MHz||, 4000000 WHz
Res BW 510 kHz #VBW 1.5 MHz Sweep 1.333 ms|[——
Occupied Bandwidth Total Power 14.90 dBm
17.719 MHz
Transmit Freq Error 13.730 kHz OBW Power 99.00 %
x dB Bandwidth 19.81 MHz x dB -26.00 dB

IMSG

STATUS
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Product UHD751-P
Test Item 99% & 26dB Bandwidth
Test Mode Mode 2: Tx_MIMO Mode
Date of Test 2017/03/24 Test Site SR10-H
|IEEE 802.11n40 (ANT 0)
Channel No. Frequency 99% Bandwidth | 26dB Bandwidth Limit
(MH2) (MH2z) (MHz) (MH2)
38 5190 36.381 39.440 -
46 5230 36.384 39.640 -

Channel 38 (5190MH2z)

I Agilent Spectrum Analyzer - Occupied BW

50 Q

(Center Freq 5.190000000 GHz

SENSE:INT|

| CenterFreq: 5.190000000 GHz
Trig: Free Run

ALIGNAUTO __|06:06:33 PM Mar 24, 2017

Radio Std: None

Avg|Hold:>100/100

Input: RF
#IFGain:Low #Atten: 30 dB Ext Gain: -2.50 dB Radio Device: BTS

10 dBidiv Ref 20 dBm
Log

10

D 3 €
WW

-10 rﬂ ﬁ\

30 m’ ! Fﬁ

-40

50

60

-70

Freq/ Channel

Center Freq
5.190000000 GHz

Center 5.19 GHz
Res BW 510 kHz

#/BW 1.5 MHz

Span 80 MHz

Sweep 1.333 ms|

x dB Bandwidth

MSG

Transmit Freq Error

Occupied Bandwidth

36.381 MHz

7.477 kHz
39.44 MHz

Total Power

OBW Power
x dB

16.05 dBm

99.00 %
-26.00 dB

STATUS

CF Step
8.000000 MHz
Auto Man
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D DEKRA

Channel 46 (5230MHz)

1 Agilent Spectrum Analyzer - Occupied BW

| soe | | [ AC | SENSE:NT] | ALIGNAUTO  |06:08:01 PM Mar 24, 2017
ICenter Freq 5.230000000 GHz | CenterFreq: 5230000000 GHz Radio Std: None Freq/Channel
| Input: RF Trig: Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 30 dB Ext Gain: -2.50 dB Radio Device:BTS
10 dBidiv Ref 20 dBm
Log
10 Center Freq
0 mﬁfﬂ " 5.230000000 GHz
20 ! \
= W '
-40
50
-60
70
CF Step
Center 5.23 GHz Span 80 MHz||, 8000000z
Res BW 510 kHz #VBW 1.5 MHz Sweep 1.333 ms|
Occupied Bandwidth Total Power 15.66 dBm
36.384 MHz
Transmit Freq Error 10.214 kHz OBW Power 99.00 %
x dB Bandwidth 39.64 MHz x dB -26.00 dB

IMSG

STATUS
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Product UHD751-P
Test Item 99% & 26dB Bandwidth
Test Mode Mode 2: Tx_MIMO Mode
Date of Test 2017/03/24 Test Site SR10-H
|IEEE 802.11n40 (ANT 1)
Channel No. Frequency 99% Bandwidth | 26dB Bandwidth Limit
(MH2z) (MH2) (MHZz) (MH2)
38 5190 36.335 39.070 -
46 5230 36.345 39.430 -

Channel 38 (5190MH2z)

I Agilent Spectrum Analyzer - Occupied BW

50 Q

(Center Freq 5.190000000 GHz

Input: RF

#IFGain:Low

SENSE:INT|

| CenterFreq: 5.190000000 GHz
Trig: Free Run
#Atten: 30 dB

ALIGN AUTO

Avg|Hold:>100/100
Ext Gain: -2.50 dB

106:09:47 PM Mar 24, 2017
Radio Std: None

Radio Device: BTS

10 dBidiv

Ref 20 dBm

Log
10

Freq/ Channel

Center Freq
5.190000000 GHz

Center 5.19 GHz
Res BW 510 kHz

#/BW 1.5 MHz

Span 80 MHz,
Sweep 1.333 ms|

x dB Bandwidth

MSG

Transmit Freq Error

Occupied Bandwidth

36.335 MHz

25.690 kHz
39.07 MHz

Total Power

OBW Power
x dB

16.12 dBm

99.00 %
-26.00 dB

STATUS

CF Step
8.000000 MHz
Auto Man
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D DEKRA

Channel 46 (5230MHz)

1 Agilent Spectrum Analyzer - Occupied BW

| soe | | [ AC | SENSE:INT] | ALIGNAUTO  |06:10:47 PM Mar 24, 2017
ICenter Freq 5.230000000 GHz | CenterFreq: 5230000000 GHz Radio Std: None Freq/Channel
| Input: RF Trig: Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 30 dB Ext Gain: -2.50 dB Radio Device:BTS
10 dBidiv Ref 20 dBm
Log
10 Center Freq
0 WM 5.230000000 GHz
20 f \
-40
50
-60
70
CF Step
Center 5.23 GHz Span 80 MHz||, 8000000z
Res BW 510 kHz #VBW 1.5 MHz Sweep 1.333 ms|
Occupied Bandwidth Total Power 16.32 dBm
36.345 MHz
Transmit Freq Error 2.877 kHz OBW Power 99.00 %
x dB Bandwidth 39.43 MHz x dB -26.00 dB

IMSG

STATUS
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Product UHD751-P
Test Item 99% & 26dB Bandwidth
Test Mode Mode 1: Tx_SISO Mode
Date of Test 2017/03/27 Test Site SR10-H
IEEE 802.11a (ANT 0)
Channel No. Frequency 99% Bandwidth | 26dB Bandwidth Limit
(MH2z) (MHz) (MH2z) (MHz2)
52 5260 16.764 19.500 --
60 5300 16.759 19.680 -
64 5320 16.805 19.680 -

Channel 52 (5260MHZz)

I Agilent Spectrum Analyzer - Occupied BW

X | S0 Q | | AC | SENSENT| | ALIGN AUTO 101:29:57 PM Mar 27, 2017
ICenter Freq 5.260000000 GHz | CenterFreq: 5.260000000 GHz Radio Std: None Freq/Channel
Input: RF Trig: Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 30 dB Ext Gain: -2.50 dB Radio Device: BTS
10 dBidiv Ref 20 dBm
Log
10 CenterFreq
0 5.260000000 GHz
-10
-20
W‘f Nl T Y
-40
50
-60
70
CF Step
Center 5.26 GHz Span 40 MHz||, 400000z
Res BW 510 kHz #VBW 1.5 MHz Sweep 1.333 ms|[——
Occupied Bandwidth Total Power 17.35 dBm
16.764 MHz
Transmit Freq Error -24009 Hz OBW Power 99.00 %
x dB Bandwidth 19.50 MHz x dB -26.00 dB

IMSG

STATUS
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Channel 60 (5300MHz)

1 Agilent Spectrum Analyzer - Occupied BW
! | S0f | | | AC | SENSE:INT| | ALIGNAUTO |01:31:18 PM Mar 27, 2017
ICenter Freq 5.300000000 GHz | CenterFreq: 5.300000000 GHz Radio Std: None Freq/Channel
| Input: RF () Trig: Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 30 dB Ext Gain: -2.50 dB Radio Device:BTS

10 dBidiv Ref 20 dBm

Log
10 Center Freq
0 PRI s’ i W O MRV 5.300000000 GHz,

20 ﬁ \

-40

50
-60
70
CF Step
Center 5.3 GHz Span 40 MHz||, 4000000z
Res BW 510 kHz #VBW 1.5 MHz Sweep 1.333 ms|
Occupied Bandwidth Total Power 16.64 dBm
16.759 MHz
Transmit Freq Error 8.218 kHz OBW Power 99.00 %
x dB Bandwidth 19.68 MHz x dB -26.00 dB
IMSG STATUS
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Report No : 1770382R-RFUSP49V00 > DE KRA

Channel 64 (5320MHz)

1 Agilent Spectrum Analyzer - Occupied BW
' L0 | | [  AC_ | SENSEINT] | ALIGNAUTO |01:32:10 PM Mar 27, 2017
ICenter Freq 5.320000000 GHz | CenterFreq: 5.320000000 GHz Radio Std: None Freq/Channel
| Input: RF () Trig: Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 30 dB Ext Gain: -2.50 dB Radio Device: BTS

10 dBidiv Ref 20 dBm

Log
10 Center Freq
0 TS e a0 PN 00 5.320000000 GHz,

/ N
20 ..‘“ ‘\

30 s 'W’ m M J‘
-40

50
-60
70
CF Step
Center 5.32 GHz Span 40 MHz||, 4000000z
Res BW 510 kHz #VBW 1.5 MHz Sweep 1.333 ms|
Occupied Bandwidth Total Power 16.51 dBm
16.805 MHz
Transmit Freq Error 20.735 kHz OBW Power 99.00 %
x dB Bandwidth 19.68 MHz x dB -26.00 dB
IMSG STATUS
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Report No : 1770382R-RFUSP49V00

Product UHD751-P
Test Item 99% & 26dB Bandwidth
Test Mode Mode 1: Tx_SISO Mode
Date of Test 2017/03/27 Test Site SR10-H
IEEE 802.11a (ANT 1)
Channel No. Frequency 99% Bandwidth | 26dB Bandwidth Limit
(MH2) (MHz) (MH2z) (MH2z2)
52 5260 16.766 19.920 -
60 5300 16.769 19.350 -
64 5320 16.758 19.700 -

Channel 52 (5260MHZz)

I Agilent Spectrum Analyzer - Occupied BW

S0 Q SENSE:INT| ALIGNAUTO  |01:33:11PMMar 27, 2017

[Center Freq 5.260000000 GHz H| Center Freq: 5260000000 GHz Radio Std: None Freq/Channel
Input: RF Trig: Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 30 dB Ext Gain: -2.50 dB Radio Device: BTS
10 dBidiv Ref 20 dBm
Log
10 CenterFreq
0 o 5.260000000 GHz
-10 \
-20
30 | .|I
-40
50
60
70
CF Step
Center 5.26 GHz Span 40 MHz|[, 4000000z
Res BW 510 kHz #/BW 1.5 MHz Sweep 1.333 ms||——
Occupied Bandwidth Total Power 16.74 dBm
16.766 MHz
Transmit Freq Error -2795 Hz OBW Power 99.00 %
x dB Bandwidth 19.92 MHz x dB -26.00 dB

IMSG

STATUS
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Channel 60 (5300MHz)

1 Agilent Spectrum Analyzer - Occupied BW
! | soe | | | AC | SENSE:INT| | ALIGNAUTO  |01:34:47 PM Mar 27, 2017
[Center Freq 5.300000000 GHz | CenterFreq: 5300000000 GHz Radio Std: None Freq/ Channel
! Input: RF (] Trig: Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 30 dB Ext Gain: -2.50 dB Radio Device: BTS

10 dBidiv Ref 20 dBm
Log

10 CenterFreq

0 P e L W TN 5.300000000 GHz

.20 ﬁr \

50
-60
70
CF Step
Center 5.3 GHz Span 40 MHz||, 4000000z
Res BW 510 kHz #VBW 1.5 MHz Sweep 1.333 ms|
Occupied Bandwidth Total Power 16.61 dBm
16.769 MHz
Transmit Freq Error 25.430 kHz OBW Power 99.00 %
x dB Bandwidth 19.35 MHz x dB -26.00 dB
IMSG STATUS
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Channel 64 (5320MHz)

1 Agilent Spectrum Analyzer - Occupied BW
! | soe | | | AC | SENSE:INT| | ALIGNAUTO  |01:35:37 PM Mar 27, 2017
[Center Freq 5.320000000 GHz | Center Freq: 5320000000 GHz Radio Std: None Freq/ Channel
! Input: RF (] Trig: Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 30 dB Ext Gain: -2.50 dB Radio Device: BTS

10 dBidiv Ref 20 dBm

Log
10 Center Freq
0 L VORUR PP " e TP T 5.320000000 GHz,

/ \
20 f \

50
-60
70
CF Step
Center 5.32 GHz Span 40 MHz||, 4000000z
Res BW 510 kHz #VBW 1.5 MHz Sweep 1.333 ms|
Occupied Bandwidth Total Power 16.39 dBm
16.758 MHz
Transmit Freq Error 5.362 kHz OBW Power 99.00 %
x dB Bandwidth 19.70 MHz x dB -26.00 dB
IMSG STATUS
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Report No : 1770382R-RFUSP49V00

Product UHD751-P
Test Item 99% & 26dB Bandwidth
Test Mode Mode 2: Tx_MIMO Mode
Date of Test 2017/03/27 Test Site SR10-H
IEEE 802.11n20 (ANT 0)
Frequency 99% Bandwidth | 26dB Bandwidth Limit
Channel No.
(MH2z) (MH2z) (MH2z) (MH2)
52 5260 17.812 20.030 -
60 5300 17.731 20.040 -
64 5320 17.769 19.910 -

Channel 52 (5260MHz)

71 Agilent Spectrum Analyzer - Occupied BW

| soe | | AC | SENSE:INT| | ALIGNAUTO  |01:40:42 PM Mar 27, 2017
ICenter Freq 5.260000000 GHz | CenterFreq: 5.260000000 GHz Radio Std: None Freq/Channel
Input: RF Trig: Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 30 dB Ext Gain: -2.50 dB Radio Device: BTS
10 dBldiv Ref 20 dBm
Log
10 CenterFreq
0 fﬁ‘%‘mﬂ"‘”‘%wﬁn : “\ 5.260000000 GHz
-10
220 f '\
® . )
e ks PP P
50
-60
70
CF Step
Center 5.26 GHz Span 40 MHz|[, ~40000001Hz
Res BW 510 kHz #VBW 1.5 MHz Sweep 1.333ms||——
Occupied Bandwidth Total Power 14.28 dBm
17.812 MHz
Transmit Freq Error 21.122 kHz OBW Power 99.00 %
x dB Bandwidth 20.03 MHz x dB -26.00 dB

IMSG

STATUS
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Report No : 1770382R-RFUSP49V00

D DEKRA

Channel 60 (5300MHz)

1 Agilent Spectrum Analyzer - Occupied BW

| soe | | [ AC | SENSE:INT] | ALIGNAUTO  |01:42:16 PM Mar 27, 2017
ICenter Freq 5.300000000 GHz | CenterFreq: 5.300000000 GHz Radio Std: None Freq/Channel
| Input: RF Trig: Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 30 dB Ext Gain: -2.50 dB Radio Device:BTS
10 dBidiv Ref 20 dBm
Log
10 Center Freq
0 5.300000000 GHz
T L
4 ™
20 -r I\
30
-40
50
-60
70
CF Step
Center 5.3 GHz Span 40 MHz||, 4000000z
Res BW 510 kHz #VBW 1.5 MHz Sweep 1.333 ms|
Occupied Bandwidth Total Power 13.47 dBm
17.731 MHz
Transmit Freq Error -705 Hz OBW Power 99.00 %
x dB Bandwidth 20.04 MHz x dB -26.00 dB

IMSG

STATUS
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Channel 64 (5320MHz)

1 Agilent Spectrum Analyzer - Occupied BW

| soe | | [ AC | SENSE:NT] | ALIGNAUTO  |01:43:01 PM Mar 27, 2017
[Center Freq 5.320000000 GHz | Center Freq: 5320000000 GHz Radio Std: None Freq/ Channel
h Input: RF (] Trig: Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 30 dB Ext Gain: -2.50 dB Radio Device:BTS
10 dBldiv Ref 20 dBm
Log
10 CenterFreq
0 g i 5.320000000 GHz
0 e Y
-20 f \
30
-40
50
-60
70
CF Step
Center 5.32 GHz Span 40 MHz||, 4000000z
Res BW 510 kHz #VBW 1.5 MHz Sweep 1.333 ms|
Occupied Bandwidth Total Power 13.28 dBm
17.769 MHz
Transmit Freq Error -9925 Hz OBW Power 99.00 %
x dB Bandwidth 19.91 MHz x dB -26.00 dB
IMSG STATUS
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Report No : 1770382R-RFUSP49V00

Product UHD751-P
Test Item 99% & 26dB Bandwidth
Test Mode Mode 2: Tx_MIMO Mode
Date of Test 2017/03/27 Test Site SR10-H
IEEE 802.11n20 (ANT 1)
Channel No. Frequency 99% Bandwidth | 26dB Bandwidth Limit
(MH2z) (MH2z) (MHz) (MH2)
52 5260 17.682 19.810 -
60 5300 17.687 19.970 -
64 5320 17.688 19.740 -

Channel 52 (5260MHz)

I Agilent Spectrum Analyzer - Occupied BW

50 Q

[Center Fre

q 5.260000000 GHz

Input:

RF Tr

#IFGain:Low

#Atten: 30 dB

SENSE:INT|

| Center Freq: 5.260000000 GHz
Avg|Hold:>100/100
Ext Gain: -2.50 dB

ig: Free Run

ALIGNAUTO |01:37:08 PM Mar 27, 2017

Radio Std: None

Radio Device: BTS

10 dBidiv

Ref 20 dBm

Log
10

WM

'/“'*-wwc“n.\

/

Freq! Channel

Center 5.26 GHz
Res BW 510 kHz

#/BW 1.5 MHz

Span 40 MHz,
Sweep 1.333 ms|

MSG

Occupied Bandwidth

17.682 MHz
Transmit Freq Error -2845 Hz
x dB Bandwidth 19.81 MHz

Total Power

OBW Power
x dB

14.74 dBm

99.00 %
-26.00 dB

STATUS

CF Step
4.000000 MHz
Auto Man
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Channel 60 (5300MHz)

fY Agilent Spectrum Analyzer - Occupied BW
{ | so0@ | | | AC | SENSE:INT| | ALIGN AUTO 101:38:07 PM Mar 27, 2017
ICenter Freq 5.300000000 GHz | CenterFreq: 5.300000000 GHz Radio Std: None Freq/Channel
| Input: RF () Trig: Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 30 dB Ext Gain: -2.50 dB Radio Device: BTS

10 dBidiv Ref 20 dBm
Log

10 Center Freq

0 HMWW@WW%W G- 2000000810 Ceaa
-20 -{ \
. \

:40 WWW

50
-60
70
CF Step
Center 5.3 GHz Span 40 MHz||, 4000000z
Res BW 510 kHz #VBW 1.5 MHz Sweep 1.333 ms|[——
Occupied Bandwidth Total Power 14.06 dBm
17.687 MHz
Transmit Freq Error 19.224 kHz OBW Power 99.00 %
x dB Bandwidth 19.97 MHz x dB -26.00 dB
IMSG STATUS
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Report No : 1770382R-RFUSP49V00 > DE KRA

Channel 64 (5320MHz)

1 Agilent Spectrum Analyzer - Occupied BW
! | soe | | | AC | SENSE:INT| | ALIGNAUTO  |01:38:59 PM Mar 27, 2017
[Center Freq 5.320000000 GHz | Center Freq: 5320000000 GHz Radio Std: None Freq/ Channel
! Input: RF (] Trig: Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 30 dB Ext Gain: -2.50 dB Radio Device: BTS

10 dBidiv Ref 20 dBm
Log

10 CenterFreq

0 5.320000000 GHz
o a ™

_20 f A
% %\
40 WA\WWE

50
-60
70
CF Step
Center 5.32 GHz Span 40 MHz||, 4000000z
Res BW 510 kHz #VBW 1.5 MHz Sweep 1.333 ms|
Occupied Bandwidth Total Power 14.28 dBm
17.688 MHz
Transmit Freq Error -5072 Hz OBW Power 99.00 %
x dB Bandwidth 19.74 MHz x dB -26.00 dB
IMSG STATUS
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Report No : 1770382R-RFUSP49V00

Product UHD751-P
Test Item 99% & 26dB Bandwidth
Test Mode Mode 2: Tx_MIMO Mode
Date of Test 2017/03/27 Test Site SR10-H
|IEEE 802.11n40 (ANT 0)
Channel No. Frequency 99% Bandwidth | 26dB Bandwidth Limit
(MH2) (MH2z) (MHz) (MH2)
54 5270 36.387 39.740 -
62 5310 36.405 39.710 -

Channel 54 (5270MHZz)

I Agilent Spectrum Analyzer - Occupied BW

50 Q

(Center Freq 5.270000000 GHz

Input: RF

#IFGain:Low

SENSE:INT|

| CenterFreq: 5.270000000 GHz
Trig: Free Run
#Atten: 30 dB

ALIGN AUTO |02:59:21 PM Mar 27, 2017

Radio Std: None

Avg|Hold:>100/100
Ext Gain: -2.50 dB

Radio Device: BTS

10 dBidiv

Ref 20 dBm

Log
10

#MW

/

Freq/ Channel

Center Freq
5.270000000 GHz

30 b ; "HJ.M \«'&
CF Step
8.000000 MHz
Center 5.27 GHz Span 80 MHz,

Res BW 510 kHz #VBW 1.5 MHz Sweep 1.333 ms]| |22 e

Occupied Bandwidth Total Power 15.93 dBm

36.387 MHz
Transmit Freq Error -12028 Hz OBW Power 99.00 %
x dB Bandwidth 39.74 MHz x dB -26.00 dB

MSG

STATUS
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Channel 62 (5310MHz)

1 Agilent Spectrum Analyzer - Occupied BW

| soe | | [ AC | SENSE:INT] | ALIGNAUTO  |03:00:15 PM Mar 27, 2017
ICenter Freq 5.310000000 GHz | CenterFreq: 5.310000000 GHz Radio Std: None Freq/Channel
| Input: RF () Trig: Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 30 dB Ext Gain: -2.50 dB Radio Device:BTS
10 dB{div Ref 20 dBm
Log
10 Center Freq
0 5.310000000 GHz
o s nett AR i o'
20 ] \\!
30 " L
-40 %WM%
50
-60
70
CF Step
Center 5.31 GHz Span 80 MHz||, 8000000z
Res BW 510 kHz #VBW 1.5 MHz Sweep 1.333 ms|
Occupied Bandwidth Total Power 15.52 dBm
36.405 MHz
Transmit Freq Error 12.116 kHz OBW Power 99.00 %
x dB Bandwidth 39.71 MHz x dB -26.00 dB
IMSG STATUS
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Report No : 1770382R-RFUSP49V00

Product UHD751-P
Test Item 99% & 26dB Bandwidth
Test Mode Mode 2: Tx_MIMO Mode
Date of Test 2017/03/27 Test Site SR10-H
|IEEE 802.11n40 (ANT 1)
Channel No. Frequency 99% Bandwidth | 26dB Bandwidth Limit
(MH2z) (MH2) (MHZz) (MH2)
54 5270 36.341 39.200 -
62 5310 36.334 39.380 -

Channel 54 (5270MHZz)

I Agilent Spectrum Analyzer - Occupied BW

} | soe | | [ AC | SENSE:INT| | ALIGNAUTO  |03:01:18 PM Mar 27, 2017
[Center Freq 5.270000000 GHz | CenterFreg: 5.270000000 GHz Radio Std: None Freq/Channel
! Input: RF Trig: Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 30 dB Ext Gain: -2.50 dB Radio Device: BTS
10 dB/div Ref 20 dBm
Log
10 CenterFreq

5.270000000 GHz

. ’M“"W“"‘V“WM\
T Wl

CF Step
Center 5.27 GHz Span 80 MHz||, RN e
Res BW 510 kHz #VBW 1.5 MHz Sweep 1.333 ms|
Occupied Bandwidth Total Power 16.22 dBm
36.341 MHz
Transmit Freq Error -1228 Hz OBW Power 99.00 %
x dB Bandwidth 39.20 MHz x dB -26.00 dB
;MSG. STATUS
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Channel 62 (5310MHz)

1 Agilent Spectrum Analyzer - Occupied BW
! | S0f | | | AC | SENSE:INT| | ALIGNAUTO |03:02:13 PM Mar 27, 2017
ICenter Freq 5.310000000 GHz | CenterFreq: 5.310000000 GHz Radio Std: None Freq/Channel
| Input: RF () Trig: Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 30 dB Ext Gain: -2.50 dB Radio Device:BTS

10 dBidiv Ref 20 dBm
Log

10 Center Freq

0 MW‘“\ 5.310000000 GHz
" / \

50
-60
70
CF Step
Center 5.31 GHz Span 80 MHz||, 8000000z
Res BW 510 kHz #VBW 1.5 MHz Sweep 1.333 ms|
Occupied Bandwidth Total Power 15.67 dBm
36.334 MHz
Transmit Freq Error -15683 Hz OBW Power 99.00 %
x dB Bandwidth 39.38 MHz x dB -26.00 dB
IMSG STATUS

Page: 53 of 476



Report No : 1770382R-RFUSP49V00

Product UHD751-P
Test Item 99% & 26dB Bandwidth
Test Mode Mode 1: Tx_ SISO Mode
Date of Test 2017/03/27 Test Site SR10-H
IEEE 802.11a (ANT 0)
Frequency 99% Bandwidth | 26dB Bandwidth Limit
Channel No.
(MHz) (MH2z) (MHz) (MH2)
100 5500 16.763 19.550 -
116 5580 16.786 19.530 -
140 5700 16.782 19.800 -

Channel 100 (5500MHz)

71 Agilent Spectrum Analyzer - Occupied BW

IMSG

STATUS

| soe | | AC | SENSE:INT] | ALIGNAUTO  |04:23:08 PM Mar 27, 2017
[Center Freq 5.500000000 GHz | CenterFreq: 5500000000 GHz Radio Std: None Freq/ Channel
nput: RF Trig: Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 30 dB Ext Gain: -2.50 dB Radio Device: BTS
10 dBldiv Ref 20 dBm
Log
10 Center Freq
0 e 5500000000 GHz
i Y
-10
230 L "
R AN T T M
50
60
70
CF Step
Center 5.5 GHz Span 40 MHz|[, ~40000001Hz
Res BW 510 kHz #VBW 1.5 MHz Sweep 1.333ms||——
Occupied Bandwidth Total Power 14.43 dBm
16.763 MHz
Transmit Freq Error -4704 Hz OBW Power 99.00 %
x dB Bandwidth 19.55 MHz x dB -26.00 dB
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Report No : 1770382R-RFUSP49V00

D DEKRA

Channel 116 (5580MHz)

1 Agilent Spectrum Analyzer - Occupied BW

| soe | | [ AC | SENSE:INT] | ALIGNAUTO  |04:38:08 PM Mar 27, 2017
ICenter Freq 5.580000000 GHz | CenterFreq: 5.580000000 GHz Radio Std: None Freq/Channel
| Input: RF Trig: Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 30 dB Ext Gain: -2.50 dB Radio Device:BTS
10 dB{div Ref 20 dBm
Log
10 Center Freq
0 5.580000000 GHz
10 J N,
20 ly( “.
. ) \
4D WW WWM
50
-60
70
CF Step
Center 5.58 GHz Span 40 MHz||, 4000000z
Res BW 510 kHz #VBW 1.5 MHz Sweep 1.333 ms|
Occupied Bandwidth Total Power 14.67 dBm
16.786 MHz
Transmit Freq Error 15.202 kHz OBW Power 99.00 %
x dB Bandwidth 19.53 MHz x dB -26.00 dB

IMSG

STATUS
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D DEKRA

Channel 140 (5700MHz)

1 Agilent Spectrum Analyzer - Occupied BW

| soe | | [ AC | SENSE:NT] | ALIGNAUTO  |04:39:11 PM Mar 27, 2017
[Center Freq 5.700000000 GHz | Center Freq: 5700000000 GHz Radio Std: None Freq/ Channel
h Input: RF Trig: Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 30 dB Ext Gain: -2.50 dB Radio Device:BTS
10 dBldiv Ref 20 dBm
Log
10 CenterFreq
0 5.700000000 GHz
10 of N
20
30
-40
50
-60
70
CF Step
Center 5.7 GHz Span 40 MHz||, 4000000z
Res BW 510 kHz #VBW 1.5 MHz Sweep 1.333 ms|
Occupied Bandwidth Total Power 14.75 dBm
16.782 MHz
Transmit Freq Error -10255 Hz OBW Power 99.00 %
x dB Bandwidth 19.80 MHz x dB -26.00 dB

IMSG

STATUS
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Report No : 1770382R-RFUSP49V00

Product UHD751-P
Test Item 99% & 26dB Bandwidth
Test Mode Mode 1: Tx_SISO Mode
Date of Test 2017/03/27 Test Site SR10-H
IEEE 802.11a (ANT 1)
Channel No. Frequency 99% Bandwidth | 26dB Bandwidth Limit
(MH2) (MHz) (MH2z) (MH2z2)
100 5500 16.755 19.550 -
116 5580 16.758 19.470 -
140 5700 16.858 19.700 -

Channel 100 (5500MHz)

I Agilent Spectrum Analyzer - Occupied BW

¢ | soe | | AC | SENSE:INT| ] ALIGNAUTO — |04:40:20 PM Mar 27, 2017
[Center Freq 5.500000000 GHz | Center Freg: 5.500000000 GHz Radio Std: None Freq/Channel
Input: RF Trig: Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 30 dB Ext Gain: -2.50 dB Radio Device: BTS
10 dBidiv Ref 20 dBm
Log
10 CenterFreq
0 v N L b 5.500000000 GHz
T hat
0 .ﬂ/ \
-20
30 N \! | .
50
60
70
CF Step
Center 5.5 GHz Span 40 MHz|[, 4000000z
Res BW 510 kHz #/BW 1.5 MHz Sweep 1.333 ms||——
Occupied Bandwidth Total Power 14.71 dBm
16.755 MHz
Transmit Freq Error -5439 Hz OBW Power 99.00 %
x dB Bandwidth 19.55 MHz x dB -26.00 dB

IMSG

STATUS
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Report No : 1770382R-RFUSP49V00

D DEKRA

Channel 116 (5580MHz)

1 Agilent Spectrum Analyzer - Occupied BW

| soe | | [ AC | SENSE:INT] | ALIGNAUTO  |04:41:13 PM Mar 27, 2017
ICenter Freq 5.580000000 GHz | CenterFreq: 5.580000000 GHz Radio Std: None Freq/Channel
| Input: RF Trig: Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 30 dB Ext Gain: -2.50 dB Radio Device:BTS
10 dBidiv Ref 20 dBm
Log
10 Center Freq
0 5.580000000 GHz
10 i b
20 -W "L
30 ] .b( \I
oo sl
50
-60
70
CF Step
Center 5.58 GHz Span 40 MHz||, 4000000z
Res BW 510 kHz #VBW 1.5 MHz Sweep 1.333 ms|
Occupied Bandwidth Total Power 14.46 dBm
16.758 MHz
Transmit Freq Error 16.313 kHz OBW Power 99.00 %
x dB Bandwidth 19.47 MHz x dB -26.00 dB

IMSG

STATUS
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Report No : 1770382R-RFUSP49V00

D DEKRA

Channel 140 (5700MHz)

1 Agilent Spectrum Analyzer - Occupied BW

| soe | | [ AC | SENSE:NT] | ALIGNAUTO  |04:42:46 PM Mar 27, 2017
ICenter Freq 5.700000000 GHz | CenterFreq: 5700000000 GHz Radio Std: None Freq/Channel
| Input: RF Trig: Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 30 dB Ext Gain: -2.50 dB Radio Device:BTS
10 dB{div Ref 20 dBm
Log
10 Center Freq
0 W..I.L_: i A . 5.700000000 GHz
0 i M
Fi \\
30 1 . 1 N
50
-60
70
CF Step
Center 5.7 GHz Span 40 MHz||, 4000000z
Res BW 510 kHz #VBW 1.5 MHz Sweep 1.333 ms|
Occupied Bandwidth Total Power 14.69 dBm
16.858 MHz
Transmit Freq Error 13.168 kHz OBW Power 99.00 %
x dB Bandwidth 19.70 MHz x dB -26.00 dB

IMSG

STATUS
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Product UHD751-P
Test Item 99% & 26dB Bandwidth
Test Mode Mode 2: Tx_MIMO Mode
Date of Test 2017/03/27 Test Site SR10-H
IEEE 802.11n20 (ANT 0)
Frequency 99% Bandwidth | 26dB Bandwidth Limit
Channel No.
(MH2z) (MH2z) (MH2z) (MH2)
100 5500 17.759 19.970 -
116 5580 17.743 19.950 -
140 5700 17.723 19.950 -

Channel 100 (5500MHz)

71 Agilent Spectrum Analyzer - Occupied BW

SENSE:INT| ALIGNAUTO |04:47:11 PM Mar 27, 2017

S0 R

[Center Freq 5.500000000 GHz _ | Center Freq: 5.500000000 GHz Radio Std: None Freq/Channel
Input: RF Trig: Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 30 dB Ext Gain: -2.50 dB Radio Device: BTS
10 dBldiv Ref 20 dBm
Log
10 CenterFreq
0 5500000000 GHz
et “M
10 M P v,
20 r, \
. / \
40 i ) w M
50
60
70
CF Step
Center 5.5 GHz Span 40 MHz|[, ~40000001Hz
Res BW 510 kHz #VBW 1.5 MHz Sweep 1.333ms||——
Occupied Bandwidth Total Power 9.98 dBm
17.759 MHz
Transmit Freq Error -1487 Hz OBW Power 99.00 %
x dB Bandwidth 19.97 MHz x dB -26.00 dB
IMSG STATUS
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D DEKRA

Channel 116 (5580MHz)

1 Agilent Spectrum Analyzer - Occupied BW

| soe | | [ AC | SENSE:NT] | ALIGNAUTO  |04:48:01 PM Mar 27, 2017
[Center Freq 5.580000000 GHz | CenterFreq: 5580000000 GHz Radio Std: None Freq/ Channel
h Input: RF Trig: Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 30 dB Ext Gain: -2.50 dB Radio Device:BTS
10 dBldiv Ref 20 dBm
Log
10 CenterFreq
0 5.580000000 GHz
o J”‘WWN
14 A
% / \
-40 M [
50
-0
70
CF Step
Center 5.58 GHz Span 40 MHz||, 4000000z
Res BW 510 kHz #VBW 1.5 MHz Sweep 1.333 ms|
Occupied Bandwidth Total Power 9.79 dBm
17.743 MHz
Transmit Freq Error -4308 Hz OBW Power 99.00 %
x dB Bandwidth 19.95 MHz x dB -26.00 dB

IMSG

STATUS
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D DEKRA

Channel 140 (5700MHz)

1 Agilent Spectrum Analyzer - Occupied BW

| soe | | [ AC | SENSE:NT] | ALIGNAUTO  |04:52:16 PM Mar 27, 2017
ICenter Freq 5.700000000 GHz | CenterFreq: 5700000000 GHz Radio Std: None Freq/Channel
| Input: RF Trig: Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 30 dB Ext Gain: -2.50 dB Radio Device:BTS
10 dB{div Ref 20 dBm
Log
10 Center Freq
0 5.700000000 GHz
0 MMMMR
-20 / \
30
-40 M " W‘
50
-60
70
CF Step
Center 5.7 GHz Span 40 MHz||, 4000000z
Res BW 510 kHz #VBW 1.5 MHz Sweep 1.333 ms|
Occupied Bandwidth Total Power 10.11 dBm
17.723 MHz
Transmit Freq Error 8.797 kHz OBW Power 99.00 %
x dB Bandwidth 19.95 MHz x dB -26.00 dB

IMSG

STATUS
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Product UHD751-P
Test Item 99% & 26dB Bandwidth
Test Mode Mode 2: Tx_MIMO Mode
Date of Test 2017/03/27 Test Site SR10-H
IEEE 802.11n20 (ANT 1)
Channel No. Frequency 99% Bandwidth | 26dB Bandwidth Limit
(MH2z) (MH2z) (MHz) (MH2)
100 5500 17.710 19.740 -
116 5580 17.689 19.650 -
140 5700 17.713 19.750 -

Channel 100 (5500MH2z)

I Agilent Spectrum Analyzer - Occupied BW

50 Q

[Center Fre

SENSE:INT|

ALIGNAUTO |04:44:08 PM Mar 27, 2017

q 5.500000000 GHz | CenterFreg: 5500000000 GHz Radio Std: None
Input: RF Trig: Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 30 dB Ext Gain: -2.50 dB Radio Device: BTS

10 dBidiv

Ref 20 dBm

Log
10

Freq! Channel

Center Freq
5.500000000 GHz

Center 5.5 GHz

Span 40 MHz

Res BW 510 kHz #VBW 1.5 MHz Sweep 1.333 ms|
Occupied Bandwidth Total Power 12.77 dBm
17.710 MHz
Transmit Freq Error 4655 Hz OBW Power 99.00 %
x dB Bandwidth 19.74 MHz x dB -26.00 dB

MSG

STATUS

CF Step
4.000000 MHz
Auto Man
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Channel 116 (5580MHz)

1 Agilent Spectrum Analyzer - Occupied BW
! | soe | | | AC | SENSE:INT| | ALIGNAUTO  |04:45:16 PM Mar 27, 2017
[Center Freq 5.580000000 GHz | CenterFreq: 5580000000 GHz Radio Std: None Freq/ Channel
! Input: RF (] Trig: Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 30 dB Ext Gain: -2.50 dB Radio Device: BTS

10 dBidiv Ref 20 dBm
Log

10 CenterFreq

0 5.580000000 GHz
B R T e

_m { y
% \

50

60

70

CF Step
Center 5.58 GHz Span 40 MHz||, 4000000z
Res BW 510 kHz #VBW 1.5 MHz Sweep 1.333 ms|
Occupied Bandwidth Total Power 12.25 dBm
17.689 MHz
Transmit Freq Error -6065 Hz OBW Power 99.00 %
x dB Bandwidth 19.65 MHz x dB -26.00 dB
IMSG STATUS
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Channel 140 (5700MHz)

1 Agilent Spectrum Analyzer - Occupied BW

| soe | | [ AC | SENSE:NT] | ALIGNAUTO  |04:46:13 PM Mar 27, 2017
ICenter Freq 5.700000000 GHz | CenterFreq: 5700000000 GHz Radio Std: None Freq/Channel
| Input: RF Trig: Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 30 dB Ext Gain: -2.50 dB Radio Device:BTS
10 dBidiv Ref 20 dBm
Log
10 Center Freq
’ PP S (e T T Y SA0OPN00 G
-20 f \.
5 \
-40 W%mm
50
-60
70
CF Step
Center 5.7 GHz Span 40 MHz||, 4000000z
Res BW 510 kHz #VBW 1.5 MHz Sweep 1.333 ms|
Occupied Bandwidth Total Power 12.47 dBm
17.713 MHz
Transmit Freq Error 8.877 kHz OBW Power 99.00 %
x dB Bandwidth 19.75 NHz x dB -26.00 dB

IMSG

STATUS
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Product UHD751-P
Test Item 99% & 26dB Bandwidth
Test Mode Mode 2: Tx_MIMO Mode
Date of Test 2017/03/27 Test Site SR10-H
|IEEE 802.11n40 (ANT 0)
Channel No. Frequency 99% Bandwidth | 26dB Bandwidth Limit
(MH2) (MH2z) (MHz) (MH2)
102 5510 36.314 39.640 -
110 5550 36.431 39.690 -
134 5670 36.327 40.070 -

Channel 102 (5510MHz)

I Agilent Spectrum Analyzer - Occupied BW

| soe | | AC | SENSE:INT| | ALIGNAUTO  |04:55:43 PM Mar 27, 2017
ICenter Freq 5.510000000 GHz | CenterFreq: 5510000000 GHz Radio Std: None Freq/Channel
Input: RF Trig: Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 30 dB Ext Gain: -2.50 dB Radio Device: BTS
10 dB{div Ref 20 dBm
Log
10 CenterFreq
0 5.510000000 GHz
-10 Pt by
-20 ‘{ \
30 l’l \
N T — T ———
50
-60
70
CF Step
Center 5.51 GHz Span 80 MHz||, ~&0000%0 Wz
Res BW 510 kHz #VBW 1.5 MHz Sweep 1.333 ms|[——
Occupied Bandwidth Total Power 12.52 dBm
36.314 MHz
Transmit Freq Error -20463 Hz OBW Power 99.00 %
x dB Bandwidth 39.64 MHz x dB -26.00 dB

IMSG

STATUS
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Channel 110 (5550MHz)

1 Agilent Spectrum Analyzer - Occupied BW

| soe | | [ AC | SENSE:NT] | ALIGNAUTO  |04:57:00 PM Mar 27, 2017
ICenter Freq 5.550000000 GHz | CenterFreq: 5.550000000 GHz Radio Std: None Freq/Channel
| Input: RF Trig: Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 30 dB Ext Gain: -2.50 dB Radio Device:BTS
10 dBidiv Ref 20 dBm
Log
10 Center Freq
0 5.550000000 GHz
10 F s nat . Mo s oY
20 ! \
% / \
50
-60
70
CF Step
Center 5.55 GHz Span 80 MHz||, 8000000z
Res BW 510 kHz #VBW 1.5 MHz Sweep 1.333 ms|
Occupied Bandwidth Total Power 12.26 dBm
36.431 MHz
Transmit Freq Error 4.474 kHz OBW Power 99.00 %
x dB Bandwidth 39.69 MHz x dB -26.00 dB

IMSG

STATUS
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Channel 134 (5670MHz)

1 Agilent Spectrum Analyzer - Occupied BW
! | soe | | | AC | SENSE:INT| | ALIGNAUTO  |04:58:03 PM Mar 27, 2017
[Center Freq 5.670000000 GHz | CenterFreq: 5670000000 GHz Radio Std: None Freq/ Channel
! Input: RF (] Trig: Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 30 dB Ext Gain: -2.50 dB Radio Device: BTS

10 dBidiv Ref 20 dBm

Log
10 CenterFreq
0 5.670000000 GHz

o fm WWMM\
/ \
N T L WPRET.

50
-60
70
CF Step
Center 5.67 GHz Span 80 MHz||, 8000000z
Res BW 510 kHz #VBW 1.5 MHz Sweep 1.333 ms|
Occupied Bandwidth Total Power 12.83 dBm
36.327 MHz
Transmit Freq Error 1.572 kHz OBW Power 99.00 %
x dB Bandwidth 40.07 MHz x dB -26.00 dB
fuse 1) Storing Hardware Statistics STATUS
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Product UHD751-P
Test Item 99% & 26dB Bandwidth
Test Mode Mode 2: Tx_MIMO Mode
Date of Test 2017/03/27 Test Site SR10-H
|IEEE 802.11n40 (ANT 1)
Channel No. Frequency 99% Bandwidth | 26dB Bandwidth Limit
(MH2z) (MH2) (MHZz) (MH2)
102 5510 36.349 39.120 -
110 5550 36.329 39.490 -
134 5670 36.336 39.590 -

Channel 102 (5510MHz)

I Agilent Spectrum Analyzer - Occupied BW

| soe | | [ AC | SENSE:INT| | ALIGNAUTO  |05:00:07 PM Mar 27, 2017
ICenter Freq 5.510000000 GHz | CenterFreq: 5510000000 GHz Radio Std: None Freq/Channel
Input: RF Trig: Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 30 dB Ext Gain: -2.50 dB Radio Device: BTS
10 dB{div Ref 20 dBm
Log
10 CenterFreq
0 5.510000000 GHz
-10 [ |
-20 |J \
30 j \L
 ptssidbpas” L
50
-60
70
CF Step
Center 5.51 GHz Span 80 MHz||, ~&0000%0 Wz
Res BW 510 kHz #VBW 1.5 MHz Sweep 1.333 ms|[——
Occupied Bandwidth Total Power 14.03 dBm
36.349 MHz
Transmit Freq Error -19722 Hz OBW Power 99.00 %
x dB Bandwidth 39.12 MHz x dB -26.00 dB

IMSG

STATUS
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Channel 110 (5550MHz)

1 Agilent Spectrum Analyzer - Occupied BW
! | soe | | | AC | SENSE:INT| | ALIGNAUTO  |05:01:06 PM Mar 27, 2017
[Center Freq 5.550000000 GHz | CenterFreq: 5550000000 GHz Radio Std: None Freq/ Channel
! Input: RF (] Trig: Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 30 dB Ext Gain: -2.50 dB Radio Device: BTS

10 dBidiv Ref 20 dBm

Log
10 CenterFreq
0 5.5650000000 GHz

; IMMMNWW“\
. \,

P TR Lt TP

50
-60
70
CF Step
Center 5.55 GHz Span 80 MHz||, 8000000z
Res BW 510 kHz #VBW 1.5 MHz Sweep 1.333 ms|
Occupied Bandwidth Total Power 13.72 dBm
36.329 MHz
Transmit Freq Error 1.882 kHz OBW Power 99.00 %
x dB Bandwidth 39.49 MHz x dB -26.00 dB
IMSG STATUS
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Channel 134 (5670MHz)

1 Agilent Spectrum Analyzer - Occupied BW

| soe | | [ AC | SENSE:INT] | ALIGNAUTO  |05:01:59 PM Mar 27, 2017
[Center Freq 5.670000000 GHz | CenterFreq: 5670000000 GHz Radio Std: None Freq/ Channel
h Input: RF (] Trig: Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 30 dB Ext Gain: -2.50 dB Radio Device:BTS
10 dBldiv Ref 20 dBm
Log
10 CenterFreq
0 5.670000000 GHz
-20 I \
% ot \
-40
50
-60
70
CF Step
Center 5.67 GHz Span 80 MHz||, 8000000z
Res BW 510 kHz #VBW 1.5 MHz Sweep 1.333 ms|
Occupied Bandwidth Total Power 13.94 dBm
36.336 MHz
Transmit Freq Error -7670 Hz OBW Power 99.00 %
x dB Bandwidth 39.59 MHz x dB -26.00 dB
IMSG STATUS
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4, Peak Transmit power

4.1. Test Equipment

The following test equipment are used during the radiated emission tests:

Peak Transmit Output / SR10-H

Instrument Manufacturer  |Model No. Serial No Next Cal. Date
High Speed Peak Power Anritsu ML2496A 1602004 2018/01/19
Meter Dual Input

Pulse Power Sensor Anritsu MA2411B 1531043 2018/01/19
Pulse Power Sensor Anritsu MA2411B 1531044 2018/01/19

Note: All equipment that need to calibrate are with calibration period of 1 year.

4.2. Test Setup

Power Meter p,\ ar Sensor

ks EUT

Non-Conducted
Table

> Ground Reference Plang ==
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4.3.

Limits

For an outdoor access point operating in the band 5.15-5.25 GHz, the maximum conducted
output power over the frequency band of operation shall not exceed 1 W provided the
maximum antenna gain does not exceed 6 dBi. In addition, the maximum power spectral
density shall not exceed 17 dBm in any 1 megahertz band. If transmitting antennas of
directional gain greater than 6 dBi are used, both the maximum conducted output power and
the maximum power spectral density shall be reduced by the amount in dB that the directional
gain of the antenna exceeds 6 dBi. The maximum e.i.r.p. at any elevation angle above 30
degrees as measured from the horizon must not exceed 125 mW (21 dBm).

For an indoor access point operating in the band 5.15-5.25 GHz, the maximum conducted
output power over the frequency band of operation shall not exceed 1 W provided the
maximum antenna gain does not exceed 6 dBi. In addition, the maximum power spectral
density shall not exceed 17 dBm in any 1 megahertz band. If transmitting antennas of
directional gain greater than 6 dBi are used, both the maximum conducted output power and
the maximum power spectral density shall be reduced by the amount in dB that the directional
gain of the antenna exceeds 6 dBi.

For fixed point-to-point access points operating in the band 5.15-5.25 GHz, the maximum
conducted output power over the frequency band of operation shall not exceed 1 W. In
addition, the maximum power spectral density shall not exceed 17 dBm in any 1 megahertz
band. Fixed point-to-point U-NII devices may employ antennas with directional gain up to 23
dBi without any corresponding reduction in the maximum conducted output power or
maximum power spectral density. For fixed point-to-point transmitters that employ a
directional antenna gain greater than 23 dBi, a 1 dB reduction in maximum conducted output
power and maximum power spectral density is required for each 1 dB of antenna gain in
excess of 23 dBi. Fixed, point-to-point operations exclude the use of point-to-multipoint
systems, omnidirectional applications, and multiple collocated transmitters transmitting the
same information. The operator of the U-NII device, or if the equipment is professionally
installed, the installer, is responsible for ensuring that systems employing high gain directional
antennas are used exclusively for fixed, point-to-point operations.

For client devices in the 5.15-5.25 GHz band, the maximum conducted output power over the
frequency band of operation shall not exceed 250 mW provided the maximum antenna gain
does not exceed 6 dBi. In addition, the maximum power spectral density shall not exceed 11
dBm in any 1 megahertz band. If transmitting antennas of directional gain greater than 6 dBi
are used, both the maximum conducted output power and the maximum power spectral
density shall be reduced by the amount in dB that the directional gain of the antenna exceeds
6 dBi.
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4.4.

4.5.

5. For the band 5.25-5.35 GHz, the peak transmit power over the frequency band of operation

shall not exceed the lesser of 250 mW. If transmitting antenna of directional gain greater than
6 dBi are used, the peak transmit power shall be reduced by the amount in dB that directional
gain of the antenna exceeds 6 dBi.

For the band 5.725-5.850 GHz, the peak transmit power over the frequency band of operation
shall not exceed the lesser of 1W. If transmitting antenna of directional gain greater than 6 dBi
are used, the peak transmit power shall be reduced by the amount in dB that directional gain
of the antenna exceeds 6 dBi.

Test Procedure
The EUT was setup to ANSI C63.10: 2013; tested to U-NII test procedure of 789033 D02
v01r04 and 662911 for compliance to FCC 47CFR Subpart E requirements. The Method
SA-1 of the Maximum conducted output power was used.
Set RBW=1MHz, VBW=3MHz with RMS detector and trace average 100 traces in power

averaging mode. Set span to encompass the entire emission bandwidth (EBW) of the signal.

Uncertainty

The measurement uncertainty is defined as + 1.27 dB
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4.6. Test Result

Product UHD751-P

Test Item Peak Transmit Output

Test Mode Mode 1: Tx_SISO Mode

Date of Test 2017/03/24 Test Site SR10-H

IEEE 802.11a (ANT 0)

Frequency Measure Level Limit
Channel No.
(MHz) (dBm) (dBm)
36 5180 11.800 =23.98
44 5220 11.810 =23.98
48 5240 11.520 =23.98

The worst emission of data rate is 6 Mbps.

Peak Power Output (dBm)

Channel | Frequency Data Rate Required
No (MHz) 6 12 18 24 36 48 54 Limit
36 5180 11.800 -- -- -- -- -- -- =23.98
44 5220 11.810 | 11.720 | 11.680 | 11.640 | 11.600 | 11.570 | 11.500 =23.98
48 5240 11.520 -- -- -- -- -- -- =23.98
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Product UHD751-P

Test Item Peak Transmit Output

Test Mode Mode 1: Tx_SISO Mode

Date of Test 2017/03/24 Test Site SR10-H

IEEE 802.11a (ANT 1)

Frequency Measure Level Limit
Channel No.
(MHz) (dBm) (dBm)
36 5180 11.870 =23.98
44 5220 11.860 =23.98
48 5240 11.920 =23.98

The worst emission of data rate is 6 Mbps.

Peak Power Output (dBm)

Channel | Frequency Data Rate Required
No (MHz) 6 12 18 24 36 48 54 Limit
36 5180 11.870 -- -- -- -- -- -- =23.98
44 5220 11.860 | 11.840 | 11.820 | 11.770 | 11.710 | 11.680 | 11.600 =23.98
48 5240 11.920 -- -- -- -- -- -- =23.98
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Product UHD751-P

Test Item Peak Transmit power

Test Mode Mode 2: Tx_MIMO Mode

Date of Test 2017/03/24 Test Site SR10-H

IEEE 802.11n20 (ANT 0)

Frequency Measure Level Limit
Channel No.
(MHz) (dBm) (dBm)
36 5180 9.860 =20.22
44 5220 9.510 =20.22
48 5240 9.500 =20.22

The worst emission of data rate is 6.5 Mbps

Peak Power Output (dBm)

Channel|Frequency Data Rate Required
No (MHz) 0 1 2 3 4 5 6 7 Limit
36 5180 9.860 -- -- -- -- -- -- -- =20.22
44 5220 9.510 | 9.450 | 9.400 | 9.340 | 9.280 | 9.210 | 9.100 | 9.010 =20.22
48 5240 9.500 - -- -- -- -- - - =20.22

Direction antenna =6.75 +10log(2)=6.75+3.01=9.76 dBi
Limit = 23.98 dBm -(9.76-6)= 20.22 dBm
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Product UHD751-P

Test Item Peak Transmit power

Test Mode Mode 2: Tx_MIMO Mode

Date of Test 2017/03/24 Test Site SR10-H

IEEE 802.11n20 (ANT 1)

Frequency Measure Level Limit
Channel No.
(MHz) (dBm) (dBm)
36 5180 9.81 =20.22
44 5220 9.34 =20.22
48 5240 9.53 =20.22

The worst emission of data rate is 6.5 Mbps

Peak Power Output (dBm)

Channel|Frequency Data Rate Required
No (MHz) 0 1 2 3 4 5 6 7 Limit
36 5180 9.810 -- -- -- -- -- -- -- =20.22
44 5220 9.340 | 9.210 | 9.140 | 9.010 | 8.910 | 8.770 | 8.450 | 8.300 =20.22
48 5240 9.530 - -- -- -- -- - - =20.22

Direction antenna =6.75 +10log(2)=6.75+3.01=9.76 dBi
Limit = 23.98 dBm -(9.76-6)= 20.22 dBm
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Product UHD751-P
Test Item Peak Transmit power
Test Mode Mode 2: Tx_MIMO Mode
Date of Test 2017/03/24 Test Site SR10-H
IEEE 802.11n20 (ANT 0+1)
channel No. Frequency Measure Level Limit
(MHz) (dBm) (dBm)
36 5180 12.845 =20.22
44 5220 12.436 =20.22
48 5240 12.525 =20.22

Direction antenna =6.75 +10log(2)=6.75+3.01=9.76 dBi
Limit = 23.98 dBm -(9.76-6)= 20.22 dBm
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Product UHD751-P

Test Item Peak Transmit power

Test Mode Mode 2: Tx_MIMO Mode

Date of Test 2017/03/24 Test Site SR10-H

IEEE 802.11n40 (ANT 0)

channel No. Frequency Measure Level Limit
(MHz) (dBm) (dBm)
38 5190 10.890 =20.22
46 5230 10.540 =20.22
The worst emission of data rate is 13.5 Mbps.
Peak Power Output (dBm)

Channel|Frequency Data Rate Required
No (MHz) 0 1 2 3 4 5 6 7 Limit
38 5190 |10.890| -- - -- - - -- -- =20.22
46 5230 |10.540|10.470 10.320 10.180| 10.020] 9.880, 9.460 9.320 =20.22

Direction antenna =6.75 +10log(2)=6.75+3.01=9.76 dBi
Limit = 23.98 dBm -(9.76-6)= 20.22 dBm
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Product UHD751-P

Test Item Peak Transmit power

Test Mode Mode 2: Tx MIMO Mode

Date of Test 2017/03/24 Test Site SR10-H

IEEE 802.11n40 (ANT 1)

channel No. Frequency Measure Level Limit
(MHz) (dBm) (dBm)
38 5190 10.740 =20.22
46 5230 10.840 =20.22
The worst emission of data rate is 13.5Mbps.
Peak Power Output (dBm)

Channel|Frequency Data Rate Required
No (MHz) 0 1 2 3 4 5 6 7 Limit
38 5190 |10.740| -- -- -- -- -- -- -- =20.22
46 5230 |10.840|10.720{10.660/10.480{10.310{10.170|10.020| 9.750 =20.22

Direction antenna =6.75 +10log(2)=6.75+3.01=9.76 dBi
Limit = 23.98 dBm -(9.76-6)= 20.22 dBm
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Product UHD751-P
Test Item Peak Transmit power
Test Mode Mode 2: Tx_MIMO Mode
Date of Test 2017/03/24 Test Site SR10-H
IEEE 802.11n40 (ANT 0+1)
channel No. Frequency Measure Level Limit
(MHz) (dBm) (dBm)
38 5190 13.826 =20.22
46 5230 13.703 =20.22

Direction antenna =6.75 +10log(2)=6.75+3.01=9.76 dBi
Limit = 23.98 dBm -(9.76-6)= 20.22 dBm
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Product UHD751-P

Test Item Peak Transmit Output

Test Mode Mode 1: Tx SISO Mode

Date of Test 2017/03/24 Test Site SR10-H

IEEE 802.11a (ANT 0)

Frequency Measure Level Limit
Channel No.
(MHz) (dBm) (dBm)
52 5260 11.990 =23.98
60 5300 11.890 =23.98
64 5320 11.560 =23.98

The worst emission of data rate is 6 Mbps.
Peak Power Output (dBm)

Channel | Frequency Data Rate Required
No (MHz) 6 12 18 24 36 48 54 Limit
52 5260 11.990 - - -- - -- -- =23.98
60 5300 11.890 | 11.840 | 11.800 | 11.750 | 11.700 | 11.660 | 11.600 =23.98
64 5320 11.560 - - -- - - -- =23.98
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Product UHD751-P

Test Item Peak Transmit Output

Test Mode Mode 1: Tx_SISO Mode

Date of Test 2017/03/24 Test Site SR10-H

IEEE 802.11a (ANT 1)

Frequency Measure Level Limit
Channel No.
(MHz) (dBm) (dBm)
52 5260 12.050 =23.98
60 5300 11.820 =23.98
64 5320 11.810 =23.98

The worst emission of data rate is 6 Mbps.

Peak Power Output (dBm)

Channel | Frequency Data Rate Required
No (MHz) 6 12 18 24 36 48 54 Limit
52 5260 12.050 -- -- -- -- -- -- =23.98
60 5300 11.820 | 11.740 | 11.700 | 11.660 | 11.620 | 11.570 | 11.540 =23.98
64 5320 11.810 -- -- -- -- -- -- =23.98
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Product UHD751-P

Test Item Peak Transmit power

Test Mode Mode 2: Tx_MIMO Mode

Date of Test 2017/03/24 Test Site SR10-H

IEEE 802.11n20 (ANT 0)

Frequency Measure Level Limit
Channel No.
(MHz) (dBm) (dBm)
52 5260 8.890 =20.22
60 5300 8.680 =20.22
64 5320 8.440 =20.22

The worst emission of data rate is 6.5 Mbps

Peak Power Output (dBm)

Channel|Frequency Data Rate Required
No (MHz) 0 1 2 3 4 5 6 7 Limit
52 5260 8.890 -- -- -- -- -- -- -- =20.22
60 5300 8.680 | 8.600 | 8.510 | 8.450 | 8.420 | 8.370 | 8.310 | 8.270 =20.22
64 5320 8.440 -- -- -- -- -- -- -- =20.22

Direction antenna =6.75 +10log(2)=6.75+3.01=9.76 dBi
Limit = 23.98 dBm -(9.76-6)= 20.22 dBm
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Product UHD751-P

Test Item Peak Transmit power

Test Mode Mode 2: Tx_MIMO Mode

Date of Test 2017/03/24 Test Site SR10-H

IEEE 802.11n20 (ANT 1)

Frequency Measure Level Limit
Channel No.
(MHz) (dBm) (dBm)
52 5260 8.98 =20.22
60 5300 8.77 =20.22
64 5320 8.34 =20.22

The worst emission of data rate is 6.5 Mbps

Peak Power Output (dBm)

Channel|Frequency Data Rate Required
No (MHz) 0 1 2 3 4 5 6 7 Limit
52 5260 8.980 -- -- -- -- -- -- -- =20.22
60 5300 8.770 | 8.700 | 8.640 | 8.570 | 8.500 | 8.410 | 8.340 | 8.200 =20.22
64 5320 8.340 -- -- -- -- -- -- -- =20.22

Direction antenna =6.75 +10log(2)=6.75+3.01=9.76 dBi
Limit = 23.98 dBm -(9.76-6)= 20.22 dBm
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Product UHD751-P
Test Item Peak Transmit power
Test Mode Mode 2: Tx_MIMO Mode
Date of Test 2017/03/24 Test Site SR10-H
IEEE 802.11n20 (ANT 0+1)
channel No. Frequency Measure Level Limit
(MHz) (dBm) (dBm)
52 5260 11.946 =20.22
60 5300 11.736 =20.22
64 5320 11.401 =20.22

Direction antenna =6.75 +10log(2)=6.75+3.01=9.76 dBi
Limit = 23.98 dBm -(9.76-6)= 20.22 dBm
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Product UHD751-P

Test Item Peak Transmit power

Test Mode Mode 2: Tx_MIMO Mode

Date of Test 2017/03/24 Test Site SR10-H

IEEE 802.11n40 (ANT 0)

channel No. Frequency Measure Level Limit
(MHz) (dBm) (dBm)
54 5270 10.290 =20.22
62 5310 10.190 =20.22
The worst emission of data rate is 13.5 Mbps.
Peak Power Output (dBm)

Channel|Frequency Data Rate Required
No (MHz) 0 1 2 3 4 5 6 7 Limit
54 5270 |10.290( -- - -- - - -- -- =20.22
62 5310 |10.190(10.020| 9.880 | 9.750 | 9.620 | 9.410 | 9.210 | 9.010 =20.22

Direction antenna =6.75 +10log(2)=6.75+3.01=9.76 dBi
Limit = 23.98 dBm -(9.76-6)= 20.22 dBm
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Product UHD751-P

Test Item Peak Transmit power

Test Mode Mode 2: Tx MIMO Mode

Date of Test 2017/03/24 Test Site SR10-H

IEEE 802.11n40 (ANT 1)

Frequency Measure Level Limit
Channel No.
(MHz) (dBm) (dBm)
54 5270 10.690 =20.22
62 5310 10.600 =20.22

The worst emission of data rate is 13.5Mbps.

Peak Power Output (dBm)

Channel|Frequency Data Rate Required
No (MHz) 0 1 2 3 4 5 6 7 Limit
54 5270 |10.690( -- - -- - - -- -- =20.22
62 5310 |10.600(10.550{10.320|10.140/10.020| 9.870 | 9.640 | 9.420 =20.22

Direction antenna =6.75 +10log(2)=6.75+3.01=9.76 dBi
Limit = 23.98 dBm -(9.76-6)= 20.22 dBm
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Product UHD751-P
Test Item Peak Transmit power
Test Mode Mode 2: Tx_MIMO Mode
Date of Test 2017/03/24 Test Site SR10-H
IEEE 802.11n40 (ANT 0+1)
channel No. Frequency Measure Level Limit
(MHz) (dBm) (dBm)
54 5270 13.505 =20.22
62 5310 13.410 =20.22

Direction antenna =6.75 +10log(2)=6.75+3.01=9.76 dBi
Limit = 23.98 dBm -(9.76-6)= 20.22 dBm

Page: 90 of 476



Report No : 1770382R-RFUSP49Vv00 > DE KRA

Product UHD751-P

Test Item Peak Transmit Output

Test Mode Mode 1: Tx SISO Mode

Date of Test 2017/03/24 Test Site SR10-H

IEEE 802.11a (ANT 0)

Frequency Measure Level Limit
Channel No.
(MHz) (dBm) (dBm)
100 5500 11.990 =23.98
116 5580 11.890 =23.98
140 5700 11.560 =23.98

The worst emission of data rate is 6 Mbps.

Peak Power Output (dBm)

Channel | Frequency Data Rate Required
No (MHz) 6 12 18 24 36 48 54 Limit
100 5500 11.990 - - -- - -- -- =23.98
116 5580 11.890 | 11.840 | 11.800 | 11.750 | 11.700 | 11.660 | 11.600 =23.98
140 5700 11.560 - - -- - -- -- =23.98
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Product UHD751-P

Test Item Peak Transmit Output

Test Mode Mode 1: Tx_SISO Mode

Date of Test 2017/03/24 Test Site SR10-H

IEEE 802.11a (ANT 1)

Frequency Measure Level Limit
Channel No.
(MHz) (dBm) (dBm)
100 5500 12.050 =23.98
116 5580 11.820 =23.98
140 5700 11.810 =23.98

The worst emission of data rate is 6 Mbps.

Peak Power Output (dBm)

Channel | Frequency Data Rate Required
No (MHz) 6 12 18 24 36 48 54 Limit
100 5500 12.050 -- -- -- -- -- -- =23.98
116 5580 11.820 | 11.740 | 11.700 | 11.660 | 11.620 | 11.570 | 11.540 =23.98
140 5700 11.810 -- -- -- -- -- -- =23.98
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Product UHD751-P

Test Item Peak Transmit power

Test Mode Mode 2: Tx_MIMO Mode

Date of Test 2017/03/24 Test Site SR10-H

IEEE 802.11n20 (ANT 0)

Frequency Measure Level Limit
Channel No.
(MHz) (dBm) (dBm)
100 5500 8.890 =19.47
116 5580 8.680 =19.47
140 5700 8.440 =19.47

The worst emission of data rate is 6.5 Mbps

Peak Power Output (dBm)

Channel|Frequency Data Rate Required
No (MHz) 0 1 2 3 4 5 6 7 Limit
100 5500 8.890 -- -- -- -- -- -- -- =19.47
116 5580 8.680 | 8.600 | 8.510 | 8.450 | 8.420 | 8.370 | 8.310 | 8.270 =19.47
140 5700 8.440 -- -- -- -- -- -- -- =19.47

Direction antenna =7.5 +10log(2)=7.5+3.01=10.51
Limit =23.98dBm-(10.51dBi-6dBi)=19.47dBm
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Product UHD751-P

Test Item Peak Transmit power

Test Mode Mode 2: Tx_MIMO Mode

Date of Test 2017/03/24 Test Site SR10-H

IEEE 802.11n20 (ANT 1)

Frequency Measure Level Limit
Channel No.
(MHz) (dBm) (dBm)
100 5500 8.98 =19.47
116 5580 8.77 =19.47
140 5700 8.34 =19.47

The worst emission of data rate is 6.5 Mbps

Peak Power Output (dBm)

Channel|Frequency Data Rate Required
No (MHz) 0 1 2 3 4 5 6 7 Limit
100 5500 8.980 -- -- -- -- -- -- -- =19.47
116 5580 8.770 | 8.700 | 8.640 | 8.570 | 8.500 | 8.410 | 8.340 | 8.200 =19.47
140 5700 8.340 -- -- -- -- -- -- -- =19.47

Direction antenna =7.5 +10log(2)=7.5+3.01=10.51
Limit =23.98dBm-(10.51dBi-6dBi)=19.47dBm

Page: 94 of 476



Report No : 1770382R-RFUSP49Vv00

D DEKRA

Product UHD751-P
Test Item Peak Transmit power
Test Mode Mode 2: Tx_MIMO Mode
Date of Test 2017/03/24 Test Site SR10-H
IEEE 802.11n20 (ANT 0+1)
channel No. Frequency Measure Level Limit
(MHz) (dBm) (dBm)
100 5500 11.946 =19.47
116 5580 11.736 =19.47
140 5700 11.401 =19.47

Direction antenna =7.5 +10log(2)=7.5+3.01=10.51
Limit =23.98dBm-(10.51dBi-6dBi)=19.47dBm
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Product UHD751-P

Test Item Peak Transmit power

Test Mode Mode 2: Tx_MIMO Mode

Date of Test 2017/03/24 Test Site SR10-H

IEEE 802.11n40 (ANT 0)

channel No. Frequency Measure Level Limit
(MHz) (dBm) (dBm)
102 5510 10.290 =19.47
110 5550 10.190 =19.47
The worst emission of data rate is 13.5 Mbps.
Peak Power Output (dBm)

Channel|Frequency Data Rate Required
No (MHz) 0 1 2 3 4 5 6 7 Limit
102 5510 |10.290( -- - -- - - -- -- =19.47
110 5550 |10.190(10.020| 9.880 | 9.750 | 9.620 | 9.410 | 9.210 | 9.010 =19.47

Direction antenna =7.5 +10log(2)=7.5+3.01=10.51
Limit =23.98dBm-(10.51dBi-6dBi)=19.47dBm
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Product UHD751-P

Test Item Peak Transmit power

Test Mode Mode 2: Tx MIMO Mode

Date of Test 2017/03/24 Test Site SR10-H

IEEE 802.11n40 (ANT 1)

Frequency Measure Level Limit
Channel No.
(MHz) (dBm) (dBm)
102 5510 10.690 =19.47
110 5550 10.600 =19.47

The worst emission of data rate is 13.5Mbps.

Peak Power Output (dBm)

Channel|Frequency Data Rate Required
No (MHz) 0 1 2 3 4 5 6 7 Limit
102 5510 |10.690( -- - -- - - -- -- =19.47
110 5550 |10.600(10.550{10.320|10.140/10.020| 9.870 | 9.640 | 9.420 =19.47

Direction antenna =7.5 +10log(2)=7.5+3.01=10.51
Limit =23.98dBm-(10.51dBi-6dBi)=19.47dBm
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Product UHD751-P
Test Item Peak Transmit power
Test Mode Mode 2: Tx_MIMO Mode
Date of Test 2017/03/24 Test Site SR10-H
IEEE 802.11n40 (ANT 0+1)
channel No. Frequency Measure Level Limit
(MHz) (dBm) (dBm)
102 5510 13.505 =19.47
110 5550 13.410 =19.47

Direction antenna =7.5 +10log(2)=7.5+3.01=10.51
Limit =23.98dBm-(10.51dBi-6dBi)=19.47dBm
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5.

5.1.

5.2.

Peak Power Spectrum Density

Test Equipment

The following test equipment are used during the radiated emission tests:

Peak Power Spectrum Density / SR10-H

Instrument

Manufacturer

Model No.

Serial No

Next Cal. Date

Spectrum Analyzer

Agilent

N9010A

US47140172

2017/08/08

Note: All equipment that need to calibrate are with calibration period of 1 year.

Test Setup

Spectrum Analyzer

|
==l m—
| OO =

EUT

Non-Conducted
Table

w=p (Ground Reference Plang -t
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5.3.

5.4.

5.5.

Limits

For an outdoor access point operating in the band 5.15-5.25 GHz In addition, the maximum
power spectral density shall not exceed 17 dBm in any 1 megahertz band. If transmitting
antennas of directional gain greater than 6 dBi are used,

For an indoor access point operating in the band 5.15-5.25 GHz, the maximum power
spectral density shall not exceed 17 dBm in any 1 megahertz band. If transmitting antennas
of directional gain greater than 6 dBi are used,

For fixed point-to-point access points operating in the band 5.15-5.25 GHz,.In addition, the
maximum power spectral density shall not exceed 17 dBm in any 1 megahertz band. Fixed
point-to-point U-NII devices may employ antennas with directional gain up to 23 dBi without
any corresponding reduction in the maximum conducted output power or maximum power
spectral density.

For client devices in the 5.15-5.25 GHz band, In addition, the maximum power spectral
density shall not exceed 11 dBm in any 1 megahertz band. If transmitting antennas of
directional gain greater than 6 dBi are used, both the maximum conducted output power and
the maximum power spectral density shall be reduced by the amount in dB that the directional
gain of the antenna exceeds 6 dBi.

For the band 5.25-5.35 GHz, the peak transmit power over the frequency band of operation
shall not exceed the lesser of 250 mW. If transmitting antenna of directional gain greater than
6 dBi are used, the peak transmit power shall be reduced by the amount in dB that directional
gain of the antenna exceeds 6 dBi.

For the band 5.725-5.850 GHz, the peak transmit power over the frequency band of operation
shall not exceed the lesser of 1W. If transmitting antenna of directional gain greater than 6 dBi
are used, the peak transmit power shall be reduced by the amount in dB that directional gain
of the antenna exceeds 6 dBi.

Test Procedure
The EUT was setup to ANSI C63.10: 2013; tested to U-NII test procedure of KDB 789033
D02 v01r04 and 662911 for compliance to FCC 47CFR Subpart E requirements.
For Bandl : Set RBW=1MHz, VBW=3MHz with RMS detector. The PPSD is the highest level

found across the emission in any 1-MHz band after 100 sweeps of averaging.

For Band4 : Set RBW=500KHz, VBW=1.5MHz with RMS detector. The PPSD is the highest
level found across the emission in any 500KHz band after 100 sweeps of averaging.

Uncertainty

The measurement uncertainty is defined as + 1.27 dB
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5.6. Test Result

Product UHD751-P

Test Item Peak Power Spectral Density

Test Mode Mode 1: Tx_SISO Mode

Date of Test 2017/03/24 Test Site SR10-H

IEEE 802.11a (ANT 0)

Charnnel No. Frequency Measure Level Limit Result
(MHz) (dBm) (dBm)

36 5180 1.986 =11 Pass
44 5220 1.768 =11 Pass
48 5240 1.555 =11 Pass

Channel 36 (5180MHz

71 Agilent Spectrum Analyzer

- Swept SA

X | S0 R | | AC | SENSE:INT| | ALIGN AUTO |05:27:25 PM Mar 24, 2017 F
[ICenter Freq 5.180000000 GHz | Avg Type: Pwr(RMS) TRAE[12345 6 requenty
Input: RF PNO: Fast Trig: Free Run Avg|Hold:>100/100 TYPE| A Wiy
IFGain:Low #Atten: 30 dB Ext Gain: -2.50 dB DETIANNNNN
Mkr1 5.179 272 GHz Auto Tune
EggBldiv Ref 20.00 dBm 1.986 dBm
CenterFreq
10.0 ; 5.180000000 GHz
0.00 WWA-%WT
/ ““\ StartFreq
100 5.160000000 GHz
/ \
Stop Freq
5.200000000 GHz
-30.0

500

-60.0

-70.0

Center 5.18000 GHz
#Res BW 1.0 MHz

IMSG

#BW ---

Span 40.00 MHz

Sweep 1.33 ms (10001 pts)

STATUS
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Channel 44 (5220MHz

"I Agilent Spectrum Analyzer - Swept SA

| soe | | [ AC | SENSE:INT] | ALT TO  |05:21:27 PMMar 24, 2017 E
ICenter Freq 5.220000000 GHz | — ::gsu_}'mf; mugﬂsl TAE[12345 6 requency
Input: RF I;’g::.:f:tw =] #Atten: 30 dB Ext Gain: -2.50 dB CET/ANNNNN
Mkr1 5.218 940 GHz Auto Tune
EggBldiv Ref 20.00 dBm 1.768 dBm
10.0 ] 5.220000000 GHz
0.00 s ;,Ah% -
/ﬂ""W "\\ StartFreq
1100 5.200000000 GHz
/ \
/ \ Stop Freq
/ \. 5.240000000 GHz
-30.0
400 M **M CF Step
™ 4.000000 MHz,
(Auto Man
£00
600 Freq Offset
0Hz
700
Center 5.22000 GHz Span 40.00 MHz
#Res BW 1.0 MHz #BW --- Sweep 1.33 ms (10001 pts)
IMSG STATUS
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Channel 48 (5240MHz

"I Agilent Spectrum Analyzer - Swept SA

| soe | | [ AC | SENSE:INT] | ALl TO  |05:22:31 PM Mar 24, 2017
iCenter Freq 5.240000000 GHz .. Avg Type: Pwr(RMS) TRACE[1 23456 Frequency
WeC R PRO Pl G M8 Extosm 2804 "CerlA NN N
Mkr1 5.241 064 GHz Auto Tune
EggBldiv Ref 20.00 dBm 1.555 dBm

100

¢
;D;D ] )

-40.0

500

-60.0

-70.0

Center 5.24000 GHz Span 40.00 MHz
#Res BW 1.0 MHz #BW --- Sweep 1.33 ms (10001 pts)

IM SG STATUS
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Product UHD751-P

Test Item Peak Power Spectral Density

Test Mode Mode 1: Tx_SISO Mode

Date of Test 2017/03/24 Test Site SR10-H

IEEE 802.11a (ANT 1)

Channel No. Frequency Measure Level Limit Result
(MHz) (dBm) (dBm)

36 5180 1.773 =1 Pass
44 5220 1.782 =11 Pass
48 5240 1.513 =11 Pass

Channel 36 (5180MHz

71 Agilent Spectrum Analyzer - Swept SA

] | | | AC | SENSE:NT| | ALIGNAUTO _ |05:24:17 PM Mar 24, 2017 E '
[Center Freq 5.180000000 GHz | — :Vvss“}mf; mﬁaﬂsl TAE[12345 6 requency
Input:RE - PNO:Fast 0o satten:30 dB Ext Gain: -2.50 dB CET/ANNNNN
Mkr1 5.180 760 GHz SEKOSTES
10dBidiv__Ref 20.00 dBm 1.773 dBm
CenterFreq
100 1 5.180000000 GHz
0.00 - , W"B“L-ﬁm—w“
/m \ StartFreq
100 5.160000000 GHz
. / \
{ \ Stop Freq
5.200000000 GHz
-30.0 |
00 M W% CF Step
4.000000 MHz
Auto Man
50.0
600 Freq Offset
0 Hz
700
Center 5.18000 GHz Span 40.00 MHz
#Res BW 1.0 MHz #VBW --- Sweep 1.33 ms (10001 pts)
IMSG STATUS
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Channel 44 (5220MHz

1 Agilent Spectrum Analyzer - Swept SA
soQ | [ AC | SENSE:INT| ALIGNAUTO  |05:25:38 PM Mar 24, 2017 [

[Center Freq 5.220000000 GHz | e Free R :"‘{J"ﬁf: Pur(RMS) m;ihiz s4se|  Frequency
. . rig: Frree Run vg|ro > L
et RE ﬁgﬁ:f:‘w o #Atten: 30 dB Ext Gain: -2.50 dB EGIAN NN N
Mkr1 5.221 152 GHz Auto Tune
10 gBIdiv Ref 20.00 dBm 1.782 dBm
CenterFreq
100 " 5.220000000 GHz
0.0 “‘m”"m'&w
/’M“ \ StartFreq
100 5.200000000 GHz
200 / \
Stop Freq
5.240000000 GHz|

Auto Man
-50.0
60.0 Freq Offset
OHz
-70.0
Center 5.22000 GHz Span 40.00 MHz
es . z -—- weep 1.33 ms pts
#Res BW 1.0 MH #/BW S 1.33 10001 pt
IMSG STATUS
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Channel 48 (5240MHz

1 Agilent Spectrum Analyzer - Swept SA

| so@ | | | AC | SENSEINT| | ALIGNAUTO  |05:26:28 PM Mar 24, 2017 | E
Center Freq 9240000000 GHz l Trig: Free Run :vvggll-}:ﬁl?;m’:rs} Ttﬁi im e
D pa e © parten:30 dB Ext Gain: -2.50 dB BRI NNIENN
Mkr1 5.241 288 GHz RRETI
10dBidiv__Ref 20.00 dBm 1.513 dBm
Center Freq
10.0 01 5.240000000 GHz
0.00 PG i T
Pl ' F"‘;\ StartFreq
0.0 /, 5.220000000 GHz,
200 / \
l \ Stop Freq
5.260000000 GHz,
-30.0
400 M CF Ste
4.000000 MHz
Auto Man
500
60.0 Freq Offset
0 Hz
700
Center 5.24000 GHz Span 40.00 MHz
#Res BW 1.0 MHz #BW --- Sweep 1.33 ms (10001 pts)
IMSG STATUS
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Product UHD751-P
Test Item Peak Power Spectral Density
Test Mode Mode 2: Tx_MIMO Mode
Date of Test 2017/03/24 Test Site SR10-H
IEEE 802.11n(20MHz)(ANT 0)
Frequency Measure Level Limit
Channel No. Result
(MHz) (dBm) (dBm)
36 5180 -0.109 =7.24 Pass
44 5220 -1.077 =7.24 Pass
48 5240 -0.824 =7.24 Pass

Direction antenna =6.75 +10log(2)=6.75+3.01=9.76 dBi
Limit = 11 dBm -(9.76-6)= 7.24 dBm

Channel 36 (5180MHz

1 Agilent Spectrum Analyzer - Swept SA

ALIGN AUTO

Avg Type: Pwr(RMS)
Avg|Hold:>100/100

|05:29:04 PM Mar 24, 2017

TRACE1 23456
TYPE | A WAMARARARAL
cET/A NNNNN

| SENSE:INT|

S0 @ | AC

q 5.180000000 GHz |

ICenter Fre

Trig: Free Run

Input: RF PNO: Fast
IFGain:Low #Atten: 30 dB Ext Gain: -2.50 dB
Mkr1 5.179 004 GHz Auto Tune
1L%gBidiv Ref 20.00 dBm -0.109 dBm
100
!1

0.00

-10.0 fh ‘\\

/ \

-30.0 / \

,,,,%.L_ﬂ s S —
500

60.0

-70.0

Span 40.00 MHz
Sweep 1.33 ms (10001 pts)

STATUS

Center 5.18000 GHz
#Res BW 1.0 MHz

IMSG

#BW ---
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Channel 44 (5220MHz

1 Agilent Spectrum Analyzer - Swept SA
E [ AC | SENSE:INT| ALIGNAUTO  [05:20:45 PM Mar24, 2017 |

Center Freq 5.220000000 GHz | __ Avg Type: Pwr(RMS) waE[123456| |reduency
PR PN P O ghem30dB. Ext Gain: 25048 e
Mkr1 5.219 244 GHz Auto Tune
19 dBidiv Ref 20.00 dBm 1077 dBr
Center Freq
h 5.220000000 GHz

0.00 ‘1
10.0 /.J

y / \

/ \ Stop Freq

-30.0
40.0 CF Ste
4.000000 MHz
c00 Auto Man
60.0 Freq Offset
OHz
-70.0
Center 5.22000 GHz Span 40.00 MHz
#Res BW 1.0 MHz #BW --- Sweep 1.33 ms (10001 pts)
IMSG STATUS
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Channel 48 (5240MHz

1 Agilent Spectrum Analyzer - Swept SA
E [ AC | SENSE:INT| ALIGNAUTO  |05:30:31 PM Mar 24, 2017 |

[Center Freq 5.240000000 GHz | e Free R :"‘{J"ﬁf: Pur(RMS) m;ihiz 345s|  Frequency
. . rig: Frree Run vg|ro > L
D pa e © parten:30 dB Ext Gain: -2.50 dB BRI NNIENN
Mkr1 5.239 100 GHz Auto Tune
10 gBIdiv Ref 20.00 dBm -0.824 dBm
Center Freq
10.0 5.240000000 GHz
1
0.00 ‘
I TR Tt StartFreq
100 /] ™, 5.220000000 GHz
Stop Freq
5.260000000 GHz|

W M 4.000000 MHz

Auto Man
-50.0
60.0 Freq Offset
OHz
-70.0
Center 5.24000 GHz Span 40.00 MHz
es . z -—- weep 1.33 ms pts
#Res BW 1.0 MH #/BW S 1.33 10001 pt
IMSG STATUS
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Product UHD751-P
Test Item Peak Power Spectral Density
Test Mode Mode 2: Tx_MIMO Mode
Date of Test 2017/03/24 Test Site SR10-H
IEEE 802.11n(20MHz) (ANT 1)
Frequency Measurement Limit
Channel No. Result
(MHz) (dBm) (dBm)
36 5180 -0.890 =7.24 Pass
44 5220 -1.189 =7.24 Pass
48 5240 -1.028 =7.24 Pass

Direction antenna =6.75 +10log(2)=6.75+3.01=9.76 dBi
Limit = 11 dBm -(9.76-6)= 7.24 dBm

Channel 36 (5180MHz

71 Agilent Spectrum Analyzer - Swept SA

| soe | | [ AC | SENSE:INT| | ALIGNAUTO  |05:31:26 PM Mar 24, 2017
[Center Freq 5.180000000 GHz | e Free R ;wsl Type: Pur(RMS) TRAGE {_i 23456| frequency
. D rig: Free Run vg|Hold:> WA
o atten: 30 08 Ext Gain: -2.50 dB NN
Mkr1 5.180 780 GHz ATRD:TEER
10dBidiv__Ref 20.00 dBm -0.890 dBm
CenterFreq
10.0 5.180000000 GHz
1
0.00
R > StartFreq
-10.0 e ™, 5.160000000 GHz
N / \
/ \ Stop Freq
5.200000000 GHz,
300
00 ,J' \\W‘W CF Ste
MW iy | 4000000 NHz
(Auto Man
-50.0
60.0 Freq Offset
OHz
-70.0
Center 5.18000 GHz Span 40.00 MHz
#Res BW 1.0 MHz #BW --- Sweep 1.33 ms (10001 pts)
IMSG STATUS

Page: 110 of 476



Report No : 1770382R-RFUSP49V00 > DE KRA

Channel 44 (5220MHz

1 Agilent Spectrum Analyzer - Swept SA
E [ AC | SENSE:INT| ALIGNAUTO _ |05:32:11 PMMar 24, 2017 |

Center Freq 5.220000000 GHz | R e L LT T -
it~ #hen30dB  BxtGan: 25048 ity
Mkr1 5.218 836 GHz Auto Tune
Eggardiv Ref 20.00 dBm 1189 dBm
Center Freq
h 5.220000000 GHz

0.00 ‘1
10.0 ‘,

y / \

/ \ Stop Freq

-30.0
40.0 CF Ste
4.000000 MHz
00 M Auto Man
60.0 Freq Offset
OHz
-70.0
Center 5.22000 GHz Span 40.00 MHz
#Res BW 1.0 MHz #BW --- Sweep 1.33 ms (10001 pts)
IMSG STATUS

Page: 111 of 476



Report No : 1770382R-RFUSP49V00 > DE KRA

Channel 48 (5240MHz

1 Agilent Spectrum Analyzer - Swept SA
E [ AC | SENSE:INT| ALIGNAUTO _ |05:32:55 PM Mar 24, 2017 |

[Center Freq 5.240000000 GHz | __ Avg Type: Pwr(RMS) WAE[123456| Frequency
o feluty  SRGeSE  oh
Mkr1 5.239 300 GHz Auto Tune
10 gBIdiv Ref 20.00 dBm -1.028 dBm
CenterFreq
100 5.240000000 GHz

0.00 ’1
100 /‘

y / \

-70.0

Center 5.24000 GHz Span 40.00 MHz
#Res BW 1.0 MHz #BW --- Sweep 1.33 ms (10001 pts)

IM SG STATUS
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Product UHD751-P

Test Item Peak Power Spectral Density

Test Mode Mode 2: Tx_MIMO Mode

Date of Test 2017/03/24 Test Site SR10-H

IEEE 802.11n(20MHz) (ANT 0+1)

Channel No. Frequency Measure Level Limit Result
(MHz) (dBm) (dBm)

36 5180 2.528 =7.24 Pass
44 5220 1.878 =7.24 Pass
48 5240 2.085 =7.24 Pass

Direction antenna =6.75 +10log(2)=6.75+3.01=9.76 dBi
Limit = 11 dBm -(9.76-6)= 7.24 dBm
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Product UHD751-P
Test Item Peak Power Spectral Density
Test Mode Mode 2: Tx_MIMO Mode
Date of Test 2017/03/24 Test Site SR10-H
IEEE 802.11n(40MHz)(ANT 0)
Frequency Measure Level Limit
Channel No. Result
(MHz) (dBm) (dBm)
38 5190 -2.528 =7.24 Pass
46 5230 -2.762 =7.24 Pass

Direction antenna =6.75 +10log(2)=6.75+3.01=9.76 dBi
Limit = 11 dBm -(9.76-6)= 7.24 dBm

Channel 38 (5190MHz

I Agilent Spectrum Analyzer - Swept SA

] | soe | | [ AC | SENSE:INT] | ALIGNAUTO  |05:36:53 PM Mar 24, 2017 E
[ICenter Freq 5.190000000 GHz | —— :vs“}'v]l:‘e: mﬁaﬂsl TRACE[123 45 € requency
= f rig: Free Run vg|Hold:> ittt
R ..':’Efi;.ff;“w oot #Atten: 30 dB Ext Gain: -2.50 dB DETIANNNNN
Mkr1 5.191 048 GHz Auto Tune
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Report No : 1770382R-RFUSP49V00 > DE KRA

Channel 46 (5230MHz

1 Agilent Spectrum Analyzer - Swept SA
50 | | AC | SENSE:INT] ALIGNAUTO  |05:38:23 PM Mar 24, 2017 |
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IMSG STATUS
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Report No : 1770382R-RFUSP49V00 P DE KRA

Product UHD751-P

Test Item Peak Power Spectral Density

Test Mode Mode 2: Tx_MIMO Mode

Date of Test 2017/03/24 Test Site SR10-H

IEEE 802.11n(40MHz) (ANT 1)

Frequency Measurement Limit

Channel No. Result
(MH2z) (dBm) (dBm)

38 5190 -2.969 <7.24 Pass

46 5230 -2.749 =7.24 Pass

Direction antenna =6.75 +10log(2)=6.75+3.01=9.76 dBi
Limit = 11 dBm -(9.76-6)= 7.24 dBm

Channel 38 (5190MHz

I Agilent Spectrum Analyzer - Swept SA
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Channel 46 (5230MHz

1 Agilent Spectrum Analyzer - Swept SA
E [ AC | SENSE:INT| ALIGNAUTO  |05:35:59 PM Mar 24, 2017 |
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IMSG STATUS
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Report No : 1770382R-RFUSP49Vv00

D DEKRA

Product UHD751-P

Test Item Peak Power Spectral Density

Test Mode Mode 2: Tx_MIMO Mode

Date of Test 2017/03/24 Test Site SR10-H

IEEE 802.11n(40MHz) (ANT 0+1)

Channel No. Frequency Measure Level Limit Result
(MHz) (dBm) (dBm)

38 5190 0.267 =7.24 Pass
46 5230 0.255 =7.24 Pass

Direction antenna =6.75 +10log(2)=6.75+3.01=9.76 dBi
Limit = 11 dBm -(9.76-6)= 7.24 dBm
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Report No : 1770382R-RFUSP49V00 > DE KRA

Product UHD751-P

Test Item Peak Power Spectral Density

Test Mode Mode 1: Tx_SISO Mode

Date of Test 2017/03/24 Test Site SR10-H

IEEE 802.11a (ANT 0)

channel No. Frequency Measure Level Limit Result
(MHz) (dBm) (dBm)

52 5260 1.502 =11 Pass
60 5300 1.068 =11 Pass
64 5320 1.034 =11 Pass

Channel 52 (5260MHz

1 Agilent Spectrum Analyzer - Swept SA
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Channel 60 (5300MHz

1 Agilent Spectrum Analyzer - Swept SA
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